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Compliance Certification Services Inc.
Beport No.: KS080620A02-RP FCC ID: WGHWEDOO0713AA Date of Issue: July 24, 2008

1. TEST RESULT CERTIFICATION

Applicant: WYPLAY SAS
200 Asenue de Provence / 13190 ALLAUCH / FRANCE

Equipment Under Test: 1NIC card

Trade Name: Wyplay
Maodel: IP1001RE MII
Date of Test: July 18 ~ July 20, 2008
APPLICABLE STANDARDS
STANDAERED TEST RESULT
FCC 47 CFE. Part 15 Subpart C No non-compliance noted

We hereby certify that:

The above equipment was tested by Compliance Certification Services Inc. The test data, data
evaluation. test procedures. and equipment configurations shown 1n this report were made n
accordance with the procedures given in ANSI C63 4: 2003 and the energy emitted by the
sample EUT tested as described in this report 1s in compliance with the requirements of FCC

Rules Part 15.207, 15.209, 15.247.

The test results of this report relate only to the tested sample EUT identified in this report.

Approved by: Reviewed }by:
/ . y
7 i //-’ A=
P — I
Miro Chueh Lin Zhang - /
EMC Manager EMC Section Manager
Compliance Certification Service Inc. Compliance Certification Service Inc.
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=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

2. EUT DESCRIPTION

Product iNIC card

Trade Name Wyplay

Model Number IP1001RR MII
Frequency Range 2412 ~ 2462 MHz

IEEE 802.11b mode: 16.19 dBm

IEEE 802.11g mode: 14.06 dBm

draft 802.11n Standard-20 MHz Channel mode: 13.89 dBm
draft 802.11n Wide-40 MHz Channel mode: 12.26 dBm

Transmit Power

IEEE 802.11b mode: DSSS (1, 2, 5.5 and 11 Mpbs)

IEEE 802.11g mode: OFDM (6, 9, 12, 18, 24, 36, 48 and 54 Mpbs)
draft 802.11n Standard-20 MHz Channel mode: OFDM (MCS 0~15)
draft 802.11n Wide-40 MHz Channel mode: OFDM (MCS 0~15)

Modulation Technique

IEEE 802.11b/g mode: 11 Channels
Number of Channels draft 802.11n Standard-20 MHz Channel mode: 11 Channels
draft 802.11n Wide-40 MHz Channel mode: 7 Channels

Antenna Specification | Gain 5.13dBi

Remark:

1. The sample selected for test was engineering sample that approximated to production
product and was provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: WGHWBDO000713AA filing to
comply with Section 15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

Page 4 Rev. 00
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3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC
CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and 15.247.

EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the purpose
of the measurements.

According to its specifications, the EUT must comply with the requirements of the Section
15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT measured
in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and average
detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall rotate
360 degrees to determine the position of maximum emission level. EUT is set 3m away from the
receiving antenna, which varied from 1m to 4m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the maximum emissions, exploratory radiated emission
measurements were made according to the requirements in Section 13.1.4.1 of ANSI C63.4.
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FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in
any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
4.20725 -4.20775 73 -74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.52525 2655 -2900 22.01-23.12
8.41425 - 8.41475 156.7 - 156.9 3260 - 3267 23.6-24.0
12.29 -12.293 162.0125 - 167.17 3332 -3339 31.2-31.8
12.51975 - 12.52025 167.72 - 173.2 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 240 - 285 3600 - 4400 (2)
13.36 - 13.41 322 -3354

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing within
these frequency bands shall not exceed the limits shown in Section 15.209. At frequencies

equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be

demonstrated using measurement instrumentation employing a CISPR quasi-peak detector.
Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be

demonstrated based on the average value of the measured emissions. The provisions in

Section 15.35 apply to these measurements.
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DESCRIPTION OF TEST MODES

The 2x3 configuration was used for all testing in this report.

The worst-case data rates are determined to be as follows for each mode based on investigation
by measuring the average power, peak power and PPSD across all data rates,
bandwidths, and modulations.

The worst-case data rates:

IEEE802.11b mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 1Mbps data rate were chosen for full testing.

IEEE802.11g mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 6Mbps data rate were chosen for full testing.

draft 802.11n Standard-20 MHz Channel mode: Channel Low (2412MHz), Channel Mid
(2437MHz) and Channel High (2462MHz) with
MCSS data rate were chosen for full testing.

draft 802.11n Wide-40 MHz Channel mode: Channel Low (2422MHz), Channel Mid (2437MHz)
and Channel High (2452MHz) with MCSS data rate
were chosen for full testing.

All emissions tests were made with the worst-case data rates.
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FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

4. INSTRUMENT CALIBRATION
MEASURING INSTRUMENT CALIBRATION

The measuring equipment, which was utilized in performing the tests documented herein, has
been calibrated in accordance with the manufacturer's recommendations for utilizing calibration
equipment, which is traceable to recognized national standards.

Equipment Used for Emissions Measurement

Remark: Each piece of equipment is scheduled for calibration once a year.

Conducted Emissions Test Site
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent E4446A MY44020154 11/12/2008
Peak and Avg Power Sensor Agilent E9327A US40441788 09/11/2008
EPM-P Series Power Meter Agilent E4416A QB41292714 09/11/2008
3M Semi Anechoic Chamber
Name of Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent E4446A MY44020154 11/12/2008
Pre-Amplfier Miteq NSP4000-NF 870731 01/21/2009
Horn Antenna Austriah BBHA9120D D267 05/09/2009
Turn Table CT CT123 4162 N.CR
Antenna Tower CT CTERG23 3253 N.C.R
Controller CT CT100 95635 N.C.R
Coax Switch Anitsu MP 598 M 80094 N/A
Site NSA CCS Lab. N/A N/A 12/11/2008
ESPI3 EMI RECEIVER R&S ESPI3 101026 05/06/2009
Pre-Amplfier MINI ZFL-1000VH2 d041703 02/28/2009
Bilog Antenna Sunol Sciences JBI A110204-2 11/22/2008

Remark: The measurement uncertainty is less than +/-2.50dB (30MHz ~ 1GHz), +/-3.169dB (Above 1GHz)

Power Line Conducted Emission Test Site A
Name of Equipment | Manufacturer Model Serial Number | Calibration Due
EMI Test Receiver SCHAFFNER SCR3501 343 04/22/2009
V (V-LISN) Schwarzbeck NNLK 8129 8129-143 04/11/2009
LISN (EUT) FCC FCC—Ig%)%\I_bSZOQSO— SN-05012 04/11/2009
TRANSIENT LIMITER SCHAFFNER CFL9206 1710 04/06/2009

which is evaluated as per the NAMAS NIS 81 and CISPR/A/291/CDV.

Remark: The measurement uncertainty is less than +/- 2.15dB, which is evaluated as per the LAB34 and
CISPR/A/291/CDV.
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5. FACILITIES AND ACCREDITATIONS
FACILITIES

All measurement facilities used to collect the measurement data are located at
CCS China Kunshan Lab at 10#Weiye Rd, Innovation Park Eco. & Tec. Development Zone

Kunshan city JiangSu, (215300), CHINA.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and
CISPR Publication 22.

EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with pre-selectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

LABORATORY ACCREDITATIONS AND LISTING

The test facilities used to perform radiated and conducted emissions tests are accredited by
American Association for Laboratory Accreditation Program for the specific scope accreditation
under Lab Code: 200581-0 to perform Electromagnetic Interference tests according to FCC Part
15 and CISPR 22 requirements. In addition, the test facilities are listed with Industry Canada,
Certification and Engineering Bureau, IC5743 for 10m chamber 10m, IC5743 for 10m chamber
3m.
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Compliance Certification Services Inc.
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FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

TABLE OF ACCREDITATIONS AND LISTINGS

Country

Agency

Scope of Accreditation

Logo

USA

A2LA

47 CFR FCC Part 15/18 (using ANSI
C63.4:2003); VCCI V3; CNS 13438; CNS 13439;
CNS 13803; CISPR 11; EN 55011; CISPR 13; EN
55013; CISPR 22:2005; CISPR 22:1997

+A1 :2000+A2 :2002; EN 55022:2006;

EN55022 :1998 +A1 :2001+A2 :2003; EN
61000-6-3 (excluding discontinuous interference);
EN 61000-6-4; AS/NZS CISPR 22;
CAN/CSA-CEI/IEC CISPR 22; EN 61000-3-2; EN
61000-3-3; EN550024; EN 61000-4-2;

EN 61000-4-3; EN61000-4-4; EN 61000-4-5;

EN 61000-4-6; IEC 61000-4-8; EN 61000-4-11;
IEC61000-3-2; TEC61000-3-3; TEC 61000-4-2;
IEC 61000-4-3; IEC 61000-4-4; IEC 61000-4-5;
IEC 61000-4-6; IEC 61000-4-8; IEC 61000-4-11;
EN 300 220-3; EN 300 328; EN 300 330-2; EN 300
440-1; EN 300-440-2; EN 300 893; EN 301 489-01;
EN 301 489-3; EN 301 489-07; EN 301 489-17; 47
CFR FCC Part 15, 22, 24

na

ACCREDITED]|

TESTING CERT #25641.01

USA

FCC

3/10 meter Sites to perform FCC Part 15/18
measurements

FS

93105, 90471

Japan

VCCI

3/10 meter Sites and conducted test sites to perform
radiated/conducted measurements

VCCI

R-1600
C-1707

* No part of this report may be used to claim or imply product endorsement by A2LA or any
agency of the US Government.
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

6. SETUP OF EQUIPMENT UNDER TEST
SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

SUPPORT EQUIPMENT
No| Equipment Model Serial No. FCCID| Trade Name Data Cable Power Cord
Line cable: Shielded
Un-Shielded 1.8m 1elded,
1 Notebook M285 1824064-1B DoC LEO LAN cable: 1 8m
Un-Shielded 1.8m
2 Adapter Mu12-2120100-A1 N/A DoC LEL N/A Un-shielded
Remark:

1. All the equipment/cables were placed in the worst-case configuration to maximize the
emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and
conditions for the intended use.

Page 11
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7. FCC PART 15.247 REQUIREMENTS
6DB BANDWIDTH

LIMIT

According to §15.247(a)(2), systems using digital modulation techniques may operate in the 902 -
928 MHz, 2400 - 2483.5 MHz, and 5725 - 5850 MHz bands. The minimum 6dB bandwidth shall be
at least 500 kHz.

Test Configuration

Spectrum
EUT | Analyzer
TEST PROCEDURE

The transmitter output is connected to the spectrum analyzer. The RBW is set to 1% to 3% of the
selected span. The VBW is set to 3 times the RBW. The sweep time is occupied.

Page 12 Rev. 00
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TEST RESULTS
No non-compliance noted
Test Data
IEEE 802.11b mode
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHZ) Result
Low 2412 12.17 PASS
Mid 2437 12.25 >500 PASS
High 2462 12.25 PASS
IEEE 802.11g mode
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kH2) Result
Low 2412 16.67 PASS
Mid 2437 16.67 >500 PASS
High 2462 16.67 PASS
TRANSMIT CHAIN 0
draft 802.11n Standard-20 MHz Channel mode
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHZ) Result
Low 2412 17.83 PASS
Mid 2437 17.83 >500 PASS
High 2462 17.83 PASS
draft 802.11n Wide-40 MHz Channel mode
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHZ) Result
Low 2422 36.50 PASS
Mid 2437 36.50 >500 PASS
High 2452 36.50 PASS
TRANSMIT CHAIN 1
draft 802.11n Standard-20 MHz Channel mode
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHZ) Result
Low 2412 17.75 PASS
Mid 2437 17.75 >500 PASS
High 2462 17.75 PASS
draft 802.11n Wide-40 MHz Channel mode
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHZ) Result
Low 2422 36.41 PASS
Mid 2437 36.41 >500 PASS
High 2452 36.41 PASS
Page 13 Rev. 00
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Test Plot
IEEE 802.11b MODE

6dB Bandwidth (CH Low)
¥ Agilent B6:38:07 Jul 18, 2088 [Freq/Channel|
Mikr3 2.418 17 GHz Center Freq
Es;a.’i@ dEm Atten 360 dE B.02 dBm 5 41200008 GHe
Log z é 3
18 © = Start Freq
dB/ 238700006 SHz
Offst
5'55 Stop Freq
Ol 243700000 SHz
el I T CF Step
S.aapnnang MHz
LaRw Autn Man
Center 2.412 BB GH=z Span 58 MH=z
#Res BH 100 kHz #UBH 300 kHz Smeep 4.8 ms (601 pts) [ o gggg%g?@fgsﬁ;
Marker Trace Type H Axiz Amplitude i
1 ¢l Freq 2.413 B2 GHz 4.65 dBm
2 c13 F 2.46E BB GH -1.67 dE ;
3 c13 F:EE 2.418 17 EHE B.62 dam an Signal Tragfl%
I
6dB Bandwidth (CH Mid)
5 Agilent 06:31:37  Jul 18, 2008 |Freg/Channel|
Mkr3 2.443 25 GH=z Center Freq
Eséaiﬁl dBm Atten 30 dBE —2.48 dBm 5 43706000 Gle
Log z é =
1@ : StartFreq
dB S 241200008 GHz
Offst
éEI;E Stop Freq
0l 246200006 SH=
-21 ot s _—
dBm CF Step
.ARRARREE MH=
LaRw Auto Man
Center 2437 A8 GH=z Span 58 MH=z
#Res BH 100 kHz #UBH 308 kHz Sweep 4.8 ms (601 prs) || gé-;@%[?@fgs.ﬁ;
Marker Trace Type X Axis Amplitude )
1 i Iy ] Frag 2.428 82 GH=z 3.94 dBm
2 1 Fra 2.431 AR GH= —2_8A cdBm H
3 El; Freg 2,443 25 GH= —2.48 cdBm On SIQHaI Tragfkf
|
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FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

6dB Bandwidth (CH

High)

Agilent A6:33:23  Jul 18, Z2885

[Freq/Channel|

Mkr3 2.468 25 GHz

Center Freq

Es;ai@ dBEm Atten 30 dBE —2.74 dBm 5 16200000 Gllx
bl
Log z & z
16 £ £ StartFreq
dB/ 2.4370a80EA GHz
Offst
5'55 Stop Freq
Dl 2 487A88RA GHz
e - CF Step
C.A0ARAA0A MH=z
LaRu Auto Man
Center 2462 BB GHz Span 50 MHz
#Res BH 100 kHz #VBH 300 kHz Smeep 4.8 ms (601 pts) [ gé'@e@%g@fgsﬂ
Marker Trace Twpe K Axiz Amplitude i
1 €13 Frag 2.463 B2 GHz 3.EE dBm
2 €1y F 2,456 88 GH -2.41 dB ;
3 £13 F:EE 51468 25 BHa “5174 dEm on Signal Tragfkf
I
IEEE 802.11¢ MODE
6dB Bandwidth (CH Low)
------ Agilent 96:40:05 Jul 18, 2008 [Freq/Channel]
Mkr3 2,426 42 GHz Center Freg
Es;ai@ dBm Atten 30 dB -5.45 dBm 5 41200808 GHa
Log 1
19 2 - o — Start Freq
dB ./ T 2.3R7PRARA GHz
Offst
ééﬁ Stop Freq
Dl e 243700080 GHz
= CF Step
S ARABAARA MH=z
LaRw Auto Man
Center 2.412 88 GH=z Span 58 MH=z
#Res BH 100 kHz #UBH 300 kHz Sneep 4.8 ms (601 pts) [ o gé'@?@%gggsﬁ;
Marker Trace Type ¥ Axis Amplitude i
1 [ By Frag 2.416 25 GH= H.31 dBm
2 [ Frae 2.403 75 GH= -7.04 dBm H
3 c1n Freg 2.428 42 GHz -5.45 dBm an Signal Tragfl;
Page 15 Rev. 00
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6dB Bandwidth (CH Mid)

Agilent 863556 Jul 18, 2063

[Freq/Channel|

Mkr3 2.445 42 GHz

Center Freq

Esiai@ dBm Atten 36 dB —6.25 dBm 5 13700000 Gl
Log é
1@ 2 o StartFreq
dB/ I 241 20BRAA SHz
Offst
555 e Stop Freq
0l 2A62ARRAA SHz
i CF Step
500800086 MHz
LRy Auto Man
Center 2.437 BB GHz Span 58 MHz
#Res BM 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 pts) || 4 gg[f@%g@fgsﬁ;
Marker Trace Type K Axis Amplitude )

1 1) Frag 2,441 25 GHz -B.23 dBm

2 1) F 2.428 75 GH -7.52 dB i

3 13 F:EE 2,445 42 EHE -E.25 dam on Signal Tragfli
I I
6dB Bandwidth (CH High)
------ Agilent B5:37:42  Jul 18, 2083 [Freq/Channel|

Mkr3 2,478 42 GHz

Center Freq

Fef 20 dBm Atten 38 dB -5.29 dBm
Poak 2.46200000 GHz
Log 1
18 Z Ly Start Freq
dB/ T 243700000 SHz
Offst
1.5
dB Stop Freq
Dl - 2. 48700006 SHz
iy CF Step
B.A0000006 MH=z
LaFv Auto Man
Center 2,462 BB GHz Span 58 MHz
#Res BH 100 kiz #UBH 300 KHz Sweep 4.8 ms (601 prs) || , Fred Offset
Marker Trace Type H Axiz Amplitude i
1 c1d Frenq 2.46E 25 GHz -8.71 dBm
2 €10 F 2.453 75 GH -8.11 dE ;
3 €10 FFEE 2,478 42 EHE -5.59 dam Signal Track
On Off
Page 16 Rev. 00



—_— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

draft 802.11n Standard-20 MHz Channel mode / Chain 0
6dB Bandwidth (CH Low)
2% Agilent 96:42:56  Jul 18, 2663

[Freq/Channel|

Mikrz 2,421 868 GHz

Center Freq

Es;ai@ dEm Atten 360 dB —5.36 dBm 5 11260008 GHla
Log 1
16 2 < 2 StartFreq
dB/ & 238700000 SHz
Offst
31'55 StopFreq
Dl po 243700000 GHz
o CF Step
B.00000006 MH=z
LgRw Auto Man
Center 2.412 BB GHz Span 58 MH=z
#Res BH 100 kHz #WBM 300 kHz Sweep 4.8 ms (601 ptsy ff gg[f@%[?@fgsﬁ;
Marker Trace Type ¥ Axiz Amplitude i
1 c1d Frag 2.488 75 GH=z ~2.58 dEm
2 €10 F 2.483 17 GH -9.38 dE ;
3 c13 FFEE 2.421 6@ EH? ~B.3E dam on Signal Tragfkf
I I
6dB Bandwidth (CH Mid)
e Agilent B6:43:56  Jul 18, 2068 [Freg/Channel|
Mkr3 2.445 08 GH=z Center Freq
Es;ai@ dBm Atten 30 dB -9.18 dBm 5 43708008 GHa
Log 1
1@ 5 < 5 StartFreq
dB ./ £ £ 241200008 GH=
Offst
éBS Stop Freq
o . 246200008 GH=
it CF Step
L.ARAREAAAE MH=
LaRy Auto Man
Center 2,437 0B GH=z Span 50 MHz
#Res BH 190 kHz #UBH 308 kHz Sweep 4.8 ms (661 pts) [ gg@e@%g@fgsﬁ;
Marker Trace Twpa ¥ Axi=z Amplitudea )
1 £1d Freg 2.433 75 GHz -3.81 dEm
2 £l Fre 2.428 17 GHz -18.57 dEm ;
3 £l Freg 2.445 BB GHz -3.18 dEm an Signal Tragfli
Page 17 Rev. 00
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

6dB Bandwidth (CH High)

Agilent 86:44:53  Jul 18, 2808

[Freq/Channel|

Mkr3 2.471 @8 GHz

Center Freq

Es;ai@ dBm Atten 30 dB —-9.43 odBm 5 AB2BEGEE GHa
Log N
16 = < &, StartFreq
dB/ = Lt 2.43700000 GHz
Offst
5'55 Stop Freq
ol - 245708000 GHz
P, CF Step
C ARARAARE MHz
LgRw Auto Man
Center 2462 88 GH=z Span 58 MH=z
#Res BH 100 kHz #UBH 300 kHz Sneep 4.8 ms (601 pes) || 4 gggg%g’@ffﬁ;
Markear Trace Type ¥ Axiz Amplitude i
1 [y Fren 2.457 92 GH= -3.48 dBm
z (4] F 2.453 17 GH -16.59 B H
3 (4] F::g 2.471 B8 EHE -9.43 dEm On SIQHEI' Tragfkf
I
draft 802.11n Standard-20 MHz Channel mode / Chain 1
6dB Bandwidth (CH Low)
------ Agilent 06:48:59 Jul 18, 2008 [Freq/Channel]

Mikrz 2,421 88 GHz

Center Freq

Ref 26 dBm Atten 28 dB —7.65 dBm
#Peak 241208800 GHz
Log 1
18 2z e 2 StartFreq
dB/ ! T 2.38700BAA SHz
Offst
1.5
4B Stop Freq
0| 243700000 GHz
e CF Step
DERREERAE MHz
LaRw Auto Man
Center 2.412 BB GHz Span 58 MHz
#Ros BH 100 kHz #UBH 380 kHz Sweep 4.8 ms (601 pts) |f gg@?@%g?@fgsﬁ;
Marker Trace Twpe K Axiz Amplitude i
1 cly Freg 2.415 25 GH=z -1.12 dBEm
2 ol F 2.483 25 GH -7.42 dB H
3 €1 FEEE 2.421 84 EH§ -7.B5 dam Signal Track
0n Off
Page 18 Rev. 00



—_— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

6dB Bandwidth (CH Mid)

# Agilent B6:48:08  Jul 18, 2083

[Freq/Channel|

Mkr3 2.446 88 GHz Center Freq
RBef 26 dBm Atten 28 dB -7.47 dBm
¥Poak 2.43700008 GHz
Log 1
18 2 ot 3 Start Freq
dB/ ' T 241200000 SHz
Offst
5'55 Stop Freq
0| - ZABZERARA GHz
i CF Step
C.ABABRRAA MHz
LRy Auta Man
Center 2.437 88 GHz Span 56 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 pts) || o gg;m%g?@fgsﬁ:
Markar Trace Typa X Axiz Amplituda )
1 €1y Frag 2,448 25 GHz -B.56 dBm
2 13 F 2,428 25 GH -E.78 dB ;
g 13 FEEE 2,446 99 EHE -7.47 dam or Signal Tragfl;
I I
6dB Bandwidth (CH High)
% Agilent B6:47:12  Jul 18, 2008 [Freq/Channel|
Mkr3s 2.471 88 GHz Center Freq
Es;a:i@ dEm Atten 360 dB —7.86 dBm 5 16500000 Glla
Log 1
18 2z e 2 StartFreq
dB/ - 24370000 GHz
Offst
ééﬁ Stop Freq
ol M 2AE7AREAE GHz
e CF Step
L.AgBReRne MHz
LaRv Auto Man
Center 2,462 BB GHz Span 58 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 pts) [ o gg[f@%g@fgsﬁ;
Marker Trace Twpe H Axiz Amplitude i
1 €13 Frag 2,465 25 GHz -1.84 dBm
2 €13 F 2.453 25 GH “E.7E dB ;
3 £1) F:EE 51471 0B GHa “2156 dim on Signal Traé:fli
Page 19 Rev. 00



—_— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

draft 802.11n Wide-40 MHz Channel mode / Chain 0
6dB Bandwidth (CH Low)

e Agilent B7:84:32  Jul 18, 2883

[Freq/Channel|

Mkr3 2.44@ 33 GHz

Center Freq

Ret 28 dEm Atten 30 dBE -13.92 dEm
wPeak 2.42200000 GHz
Log
16 ér StartFreq
dB/ 2 et - e W 2.39700000 GHz
Offst [ 1
ééa Stop Freq
ol 2. 44700080 GHz
Jha CF Step
CARARAAKGD MHz
LgRw Auta Man
Canter 2.422 B@ GHz Span 58 MHz
#Res BH 100 kHz #UBH 308 kHz Sween 4.8 ms (601 pes) || 4 gg[?@%g@fgsrﬁ;
Marker Trace Type ¥ Axic Amplitude i
1 [y Fren 2.411 83 GH= -7.65 dBm
2 [ Fre 2.403 83 GH= -14.81 dBm H
3 [ Freg 2.448 33 GH= -13.92 dBm On Slgnal Tragfli
I
6dB Bandwidth (CH Mid)
4 Agilent 07:03:25 Jul 18, 2005 [Freg/Channel|
Mkr3 2.455 33 GHz Center Freg
Eef 20 dBEm Atten 30 dE -14.18 dBm
wPeak 243700000 GHz
Log
16 (1) Start Freq
dB/ e e e e R R o 2.41200000 GHz
Offst
5'55 Stop Freq
Dl i 2 AB2RRRRE GHz
e CF Step
L.ARRRRRRE MH=
LaRw utao Man
Center 2.437 BB GHz Span 58 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 pts) || 4 gg[f@%g@fgsﬁg
Marker Trace Twpe H Axiz Amplitude )
1 £13 Freq 2.44R 5@ GH=z -7.85 dBm
2 c13 F 2.418 83 GH -14.13 dB ;
g c1y FEES 2,455 23 aHi -14.18 dam on Signal Tragfli
Page 20 Rev. 00
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

6dB Bandwidth (CH High)
X Agilent 07:02:16 Jul 18, 2068 [Freg/Channel]
Mkr3 2.476 33 GHz Center Freg
Es;ai@ dBm Atten 30 dB -14.36 dBm 5 ACOREAGE Gl
Log
19 1 Start Freq
dB/ 2, P I F— - TN - 2.42700000 GHz
Offst [
1.5
4B Stop Freq
ol - 2. A770RRBA GHz
ke CF Step
L.A0ERRRE MH=
LaRy Auto Man
Center 2.452 BB GHz Span 5@ MHz
#Res BH 100 kHz *UBH 300 kHz Sweep 4.8 ms (601 pts) @_gg[?@%g@fgsﬁg
Marker Trace Type ¥ Axic Amplitude
1 [y Fren 2.462 33 GH= -8.24 dBm
2 [ F 2.433 83 GH -14.39 dB H
3 [y F:Eg 2.470 33 EH; -14.36 dBm Slgnal Track
On Off
I
draft 802.11n Wide-40 MHz Channel mode / Chain 1
6dB Bandwidth (CH Low)
------ Agilent B6:57:22 Jul 18, 2688 [Freg/Channel]
Mkr3 2.446B 33 GHz Center Freq
Es;ai@ dBm Atten 30 dB -12.75 dEm 5 17500000 GHa
Log
16 . <“> - StartFreq
dB/ vt kst -y 239700080 SHz
Offst
1.5
dB Stop Freq
ol - 2. 44730080 SHz
b CF Step
C ARARAARD MHz
LaRw Auto Man
Center 2.422 A@ GHz Span 58 MHz
#Res BH 100 kHz *UBH 300 kHz Sweep 4.8 ms (601 pts) @_gg[?@%g@fgsﬁg
Marker Trace Type ¥ Axis Amplitude
1 [ Freq 2.429 58 GH= -65.25 dBm
2 [ F 2.483 92 GH -12.48 B H
3 €1y F::E 57448 39 GHa Z15775 i Signal Track
On Off
Page 21 Rev. 00



FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

—_— m Compliance Certification Services Inc.
~ Report No.: KS080620A02-RP

6dB Bandwidth (CH

Mid)

Agilent 86:58:46  Jul 18, 2008

[Freq/Channel|

Mkrs 2.455 33 GHz

Center Freq

Es;ai@ dBm Atten 30 dB -12.78 dBm 5 43700008 GHa
Log
10 2 o . Start Freq
dE/ & oy 241200000 GHz
Offst
555 Stop Freq
ol - 2 ABZBRARA GHz
e CF Step
C.EARAaana MHz
LgRw Autn Man
Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #BH 300 kHz Sweep 4.8 ms (601 psy || ggg‘f@%g@fgsﬁ;
Marker Trace Type H Axiz Amplitude i
1 £l Freq 2.438 33 GHz -E.48 dBm
2 [y F 2.418 92 5H -11.59 dB H
E £l FEEE 51455 33 GHa 13378 den an Signal Tragﬁ
I
6dB Bandwidth (CH High)
% Agilent 06:59:55 Jul 18, 2003 [Freq/Channel]

Mkr3 2.478 33 GHz

Center Freq

Es;ai@ dBEm Atten 30 dB -13.13 dBm 5 AC>QBA0E GHa
Log
16 2 > " Start Freq
dB ./ 1o . 242700000 GHz
Offst
1.5
4B Stop Freq
ol 247700006 GHz
228 CF Step
L.00000RRE MHz
LaRv Auto Man
Center 2.452 BB GHz Span 5@ MH=z
#Res BH 100 kHz #WBH 308 kHz Sneep 4.8 ms (601 pes) || 4 gggg%g’ggsﬁ;
Marker Trace Type ¥ Axis Amplitude i
1 1 Freg 2.448 33 GHz -E.52 dBm
2 €1 F 2.433 92 GH -11.52 dB i
3 €10 FFEE 2.478 33 EHE -13.13 daﬂ Signal Track
On Off
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— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

99% bandwidth
LIMIT

None; for reporting purposes only

Test Configuration

.| Spectrum
EUT | Analyzer
TEST PROCEDURE

The transmitter output is connected to the spectrum analyzer. The RBW is set to 1% to 3% of the
selected span. The VBW is set to 3 times the RBW. The sweep time is occupied.
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— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

TEST RESULTS
No non-compliance noted
Test Data
IEEE 802.11b mode
Frequency Bandwidth
Channel (MHz) (MHz)
Low 2412 15.2693
Mid 2437 15.2804
High 2462 15.2902
IEEE 802.11g mode
Frequency Bandwidth
Channel (MHz) (MHz)
Low 2412 16.5998
Mid 2437 16.6590
High 2462 16.5888
TRANSMIT CHAIN 0
draft 802.11n Standard-20 MHz Channel mode
Frequency Bandwidth
Channel (MHz) (MHz)
Low 2412 17.6120
Mid 2437 17.6152
High 2462 17.6030
draft 802.11n Wide-40 MHz Channel mode
Frequency Bandwidth
Channel (MHz) (MHz)
Low 2422 36.0216
Mid 2437 35.9880
High 2452 36.0220

TRANSMIT CHAIN 1

draft 802.11n Standard-20 MHz Channel mode

Frequency Bandwidth
Channel (MHz) (MHz)
Low 2412 17.5994
Mid 2437 17.6038
High 2462 17.5972
draft 802.11n Wide-40 MHz Channel mode
Frequency Bandwidth
Channel (MHz) (MHz)
Low 2422 35.9243
Mid 2437 35.9351
High 2452 35.9234

Page 24
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— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

Test Plot
IEEE 802.11b MODE

99% Bandwidth (CH Low)

e Agilent B7:32:03  Jul 18, 2068 [Freg/Channel|
- Center Freq
Ch Freq 2412 GH=z Trig Free 2 41200066 GHe
Occupied Bandwidth | | |
| Start Freq
2357000060 GHz
Ret 28 dBm Atten 30 dB
#Pealk I Stop Freq
Log | 2.43700000 GHz
16 L+d R
dB/ CF Step
Offst C.OA0EE00E MHz
1.5 e ||Huto Man
dE
Freq Offset
Center 2.412 88 GHz Span 56 MAz || 9-09008000 Hz
#Fes BH 168 kHz #YBH 518 kH=z Sweep 188 ms (681 pts)

- - . - Signal Track
Occupied Bandwidth Occ BH % Pwr  99.00 % ||lon Off
15.2693 MH= x dB 2608 JdB

Transmit Freq Error 92.776 kHz
® dB Bandwidth 13,679 MHz
I
99% Bandwidth (CH Mid)
5 Agilent B7:31:87 Jul 18, 20088 [Fregq/Channel|
- Center Freq
Ch Freq 2.437 GHz Trig Free 5 43700000 GH=
Occupied Bandwidth | | |
" StartFreq
241200800 GHz
Ref 26 dBm Atten 30 dB
#Peak [ Stop Freq
Log | 246200008 GHz
10 & L3
dB/ > « CF Step
Offst 50008806 MHz
1.5 RS _ Auto Man
dB
Freq Offset
Center 2.437 88 GHz Span 5@ MHz || ©-99000000 Hz
#Res BH 160 kHz #YEBH 518 kH=z Sweep 188 ms (6A1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BW % Puwr  99.00 ¥ ||[on 0Ff
15.2804 MH= x dB -26.60 dB
Transmit Freq Error 115.575 kH=
® dB Bandwidth 18.712 MH=z
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Report No.: KS080620A02-RP

Compliance Certification Services Inc.
FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

999 Bandwidth (CH High)

Agilent 87:38:25 Jul 18, Z885

[Freq/Channel|

Center Freq

Ch Freq 2.462 GH= Trig Free 5 AB2H0000 GHz
Occupied Bandwidth | | |
" StartFreq
2A3788000 GHz
Ref 28 dBm Atten 38 dB
#Peak T StopFreq
Log | 2.48700000 GHz
10 3 <&
dB/ > « CF Step
Offst 500800086 MHz
15 b - — Auto Man
dB
Freq Offset
Center 2.462 A8 GHz Span 56 MAz || 900000000 Hz
#Res BH 160 kHz #\BHY 518 kH=z Sweep 1.88 ms (BB1 pts)

i i - - Signal Track
Occupied Bandwidth Occ BH % Pwr  99.00 % |l|on 0ff
15.2902 MH= ¥ dB -26.08 dB

Transmit Freq Error 118,846 kHz
¥ JdB Bandwidth 15.848 MHz
I
IEEE 802.11¢ MODE
99% Bandwidth (CH Low)
- Agilent B7:26:25  Jul 18, 2003 [Freq/Channel|
- Center Freq
Ch Freq 2412 GHz Trig Free 5 41200008 GHz
Occupied Bandwidth | | |
" StartFreq
238700000 GHz
Ref 260 dBm Atten 30 dB
#Peak Stop Freq
Log O P s 243700000 GHz
16
dB/ > = CF Step
Offst 5.00090000 MHz
1.5 Auto Man
dB
Freq Offset
Center 2.412 @8 GHz Span 58 MHz || 2-00900000 Hz
#Res BH 168 kH=z #UBH 518 kH=z Sweep 1.88 ms (BB1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 % |[|on Off
16.5998 MH= % dB 2600 dB

Transmit Freq Error 83.178 kHz
® JdB Bandwuidth 20,949 MHz
I
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— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

999, Bandwidth (CH Mid)

3% Agilent B7:27:18 Jul 18, 2088 [Freq/Channel|
- Center Freq
Ch Freq 2.437 GH=z Trig Free > 43706000 Gl=
Occupied Bandwidth [ | |
" StartFreq
241208800 Hz
Ref 26 dBm Atten 38 dB
#Peak StopFreq
Log P ] o 2AGZEREAE GHz
18
4B/ S < CF Step
Offst 500080000 MHz
1.5 Auto Man
dB
Freq Offset
Center 2.437 88 GHz Span 5@ MHz || ©-09900000 Hz
#Res BW 168 kHz #WEBH 518 kHz Sweep 1.88 ms (681 pts)

i . - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 ¥ ||lon OFf
16.6590 MH= x dB -26.86 dB

Transmit Freq Error 79.581 kH=
® JdB Bandwidth 28114 MHz
I
99% Bandwidth (CH High)
5 Agilent B7:28:23  Jul 18, 2003 [Freg/Channel|
- Center Freq
Ch Freq 2.462 GHz Trig Free 5 AG2BO0O0 GHz
Occupied Bandwidth | | |
" StartFreq
2. 43700BAE GHz
Ref 2@ dBm Atten 3@ dB
#Peak Stop Freq
Log PR M E— N 2. 48700008 GHz
18
dB/ CF Step
O fet 2 - 500600000 Mz
1.5 Huto Man
dBE
Freq Offset
Center 2.462 88 GHz Span 56 MHz || 2-99900000 Hz
#Res BH 160 kHz +YBH 518 kHz Sweep 1,88 ms (601 prsd
= = - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 (llon 0ff
16.5888 MH= ¥ oJdB 2608 JdE
Transmit Freq Error 88.286 kHz
¥ B Banduidth 21.896 MHz
I
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

\CCS

=

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

draft 802.11n Standard-20 MHz Channel mode / Chain 0
99% Bandwidth (CH Low)

------ Agilent #7:23:21  Jul 18, 2608 [Freq/Channel|
- Center Freq
Ch Freq 2.412 GHz Trig Free 5 41200600 GHz
Occupied Bandwidth | | |
|| Start Freq
235708006 GHz
Fef 28 dBm Htten 30 dB
#Peak Stop Freq
Log o o 243700000 GHz
1@
dB/ CF Step
Offst = ¥ 500000000 MHz
1.5 - J{Buto Man
dB
Freq Offset
Center 2.412 60 GHz Span 56 MHz || 000000000 Hz
#Res BH 166 kHz #\JEW 516 kHz Sweep 138 ms (6O1 pts)
= = - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 |lop 0ff
17.6120 MH= ®x dB -26.68 dB
Transmit Freq Error 186,609 kHz
¥ B Bandwidth 20,428 MHz
I I
99% Bandwidth (CH Mid)
6 Agilent §7:22:27  Jul 18, 2008 [Freg/Channel|

- Center Freq
Ch Freq 2.437 GHz Trig Free 5 43700000 Gz
Occupied Bandwidth [ | |
| Start Freq
241200000 GHz
Ret 28 dBm Atten 30 dB
#Pealk Stop Freq
Log - ° 2.46200000 GHz
g CF St
dB ./ ep
Of st % 5 5.00000000 MHz
1.5 ~ Huto tan
dE
Freq Offset
Center 2.437 B8 GHz Span 56 MAz || 9-09008000 Hz
#Fes BH 168 kHz #YBH 518 kH=z Sweep 188 ms (681 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pwr 99.08 ¥ ||on 0ff
17.6152 MH= ®x dBE 26608 JdB

Transmit Freq Error 187.277 kHz
® dB Bandwidth 28,431 MHz
I
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Report No.: KS080620A02-RP

Compliance Certification Services Inc.
FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

999 Bandwidth (CH High)
Agilent 67:21:43  Jul 18, 2008

[Freq/Channel|

Center Freq

Ch Freq Z2.462 GHz Trig Free 5 46200000 GHz
Occupied Bandwidth [ | |
" StartFreq
2.43700R00 GHz
Ret 26 dBm HAtten 38 dB
#Peak Stop Freq
Log ) 2.48700000 GHz
18 2 <
dB/ CF Step
Offst = 5 500000008 MHz
15 " Huto Man
dB
Freq Offset

ABRAREAAE Hz

Center 2,462 BB GHz Span 58 MHz
#Res BH 168 kHz #WBH 518 kH=z Sweep 188 ms (BR1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.08 % [l{on 0ff
l? 5@3@ MHZ ®x dB 2606 dBE

Transmit Freq Error 118217 kH=z
® B Bandwuidth 28,458 MHz
I
draft 802.11n Standard-20 MHz Channel mode / Chain 1
99% Bandwidth (CH Low)
------ Agilent 07:18:29 Jul 18, 2008 [Freg/Channel]
- Center Freq
Ch Freq 2.412 GH=z Trig Free 5 41260068 GHz
Occupied Bandwidth | | |
" Start Freq
2387000860 GHz
Ref 26 dBm Atten 36 dB
#Peak Stop Freq
Log - - 243700086 GHz
16
4B/ CF Step
Oftst = 5 5.00000000 MHz
1.5 Auto Man
dEB
Freq Offset
Center 2.412 08 GHz Span 58 MH || 209008000 Hz
#Res BH 160 kHz #YEH 518 kH= Sveep 1.88 ms (661 pts)
= = - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 % (llon 0ff
17.5994 MH= x dB -26.08 dB
Transmit Freq Error 122261 kH=z
®x dB Bandwidth 20.314 MHz
I
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— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

99%Bandwidth (CH Mid)

% Agilent 87:19:11  Jul 18, 2003 [Freqg/Channel|
Ch Freq  2.457 oz Trig Free 255??"@‘@%%5%?@
Occupied Bandwidth | I I
" StartFreq
241 20RRAR GHz
Ref 26 dBm Atten 28 dB
#Peak Stop Freq
Log N o 2.46200000 GHz
16
dB/ CF Step
Offst = = 500000000 MHz
1.5 ) Auto Man
dB
Freq Offset
Center 2.437 B8 GHz Span 5@ Moz || 9-09900000 Hz
#Res BW 160 kHz #\YBH 518 kH=z Sweep 1.88 ms (EOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH Z Pur  99.00 % |lon 0ff
17 6@38 MHZ ®x dB -26.60 4B

Transmit Freq Error 112.645 kHz
¥ dB Bandwidth 2H.356 MHz
I I
99% Bandwidth (CH High)
5 Agilent B7:19:51 Jul 18, 20088 [Freq/Channel|
Ch Freq  2.467 GHz Trig Free || , Gomeer Fred
Occupied Bandwidth | | |
" StartFreq
2 43700000 GHz
Ref 201 dBm Atten 30 dB
#Peak Stop Freq
Lo " " 2 48700000 GHz
4B CF Step
Df{;t - =~ 500000000 MHz
15 ) Auto Man
dB
Freq Offset
Center 2.462 B8 GHz Span 50 MHz || 9-00900000 Hz
#Res BH 166 kHz #\EH 518 kHz Sweep 1.88 ms (601 pts)

i - ; - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 % ||lon OFf
17.5972 MH= ® dB 2606 dB
Transmit Freq Error 183,126 kHz
% dB Bandwidth 20.248 MHz
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

\CCS

=

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

draft 802.11n Wide-40 MHz Channel mode / Chain 0
99% Bandwidth (CH Low)

# Agilent 87:09:21 Jul 18, 2003 [Freg/Channel|
- Center Freq
Ch Freq 2.422 GH=z Trig Free > 4700600 Glz
Occupied Bandwidth [ | |
" StartFreq
239708308 GHz
Ret 20 dBEm Atten 30 dB
#Peak Stop Freq
Log 2.44706008 GHz
16 2 3
dB/ CF Step
Offst =0 || 5.00000000 MHz
1.5 Auto Man
dB
Freq Offset
Center 2.422 68 GHz Span 5@ MHz || ©-09000000 Hz
#Res BH 360 kHz #BH 1 MH=z Sweep 1 ms (GB1 pts)

- - : - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 % ||lon 0ff
36.0216 MH= x dB -26.86 dB

Transmit Freq Error 66.9582 kHz
¥ B Bandwuidth 41.1268 MHz
I I
99% Bandwidth (CH Mid)
------ Agilent 67:19:22 Jul 18, 2008 [Freq/Channel]
- Center Freq
Ch Freq 2.437 GHz Trig Free 2 43700000 GHz
Occupied Bandwidth | | |
" StartFreq
2412886008 GHz
Ref 20 dBm Atten 38 dB
#Peak Stop Freq
Log 246200090 GHz
dB/ CF Step
Offsr <\l 500000000 MHz
15 Huto Man
dB
Freq Offset
Center 2.437 88 GHz Span @ MHz || ©-00000000 Hz
#Res BH 360 kHz #yBH 1 MHz Sweep 1 ms (6B prs)

i - ; - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 % ||lon OFf
35.9880 MH= x dB -26.86 JdB

Transmit Freq Error 86.845 kHz
% dB Bandwuidth 40,972 MH=z
I
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— m Compliance Certification Services Inc.
~ Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

999 Bandwidth (CH High)

w5 Agilent B7:11:34  Jul 18, 2088 [Freq/Channel|
- Center Freq
Ch Freq 2.452 GHz Trig Free 2 AC200000 GHz
Occupied Bandwidth | |
" StartFreq
2.4278BB00 GHz
Ret 26 dBm HAtten 38 dB
#Peal Stop Freq
Log 247700000 GHz
dB/ CF Step
Offst er ||| 5.veve0008 MHz
1.5 Auto Man
dB
Freq Offset
Center 2.452 8@ GHz Span 5B MHz || 909900000 Hz
#Res BH 3608 kHz #\JBEH 1 MH=z Sweep 1 ms (BAL pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.08 % [l{on 0ff
36.0220 MH= x dB -26.86 JdB

Transmit Freq Error 91.495 kH=
® dB Bandwuidth 48,967 MHz
I
draft 802.11n Wide-40 MHz Channel mode / Chain 1
99% Bandwidth (CH Low)
w5 Agilent B7:15:39  Jul 18, 2068 [Freg/Channel|
- Center Freq
Ch Freq 2.422 GHz Trig Free > 42200000 GHz
Occupied Bandwidth | |
" StartFreq
239708808 GHz
RFef 26 dBm Atten 360 JdB
#Pealk Stop Freq
Log 2. 44708600 GHz
16 L2 e
AB ./ CF Step
Offst = % 500090000 MHz
1.5 Huta Man
dBE
Freq Offset
Center 2.422 68 GHz Span 50 MAz || 2-00000000 Hz
#Res BY 368 kHz #JBH 1 MH=z Sweap 1 ms (BE1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.08 % |[|on OFf
359243 MH= ®x dB 26086 dB

Transmit Freq Error 133461 kHz
® dB Bandwuidth 46,468 MHz
I
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s

99% Bandwidth (CH Mid)

¥ Agilent 67:14:56 Jul 18, 2068 |[Freqg/Channel|
Ch Freq 2457 o= Trig Tres || , Gonter Fred
Occupied Bandwidth | | |
" StartFreq
2412666000 CHz
RBef 26 dBm Atten 28 dB
#Peak Stop Freq
Log 246200000 GHz
T & %
dB/ CF Step
Offst o || 500000000 Mz
1.5 Huto Man
dB
Freq Offset
Center 2.437 00 GHz Span 50 MHz || 9-09900008 Hz
#Res BW 368 kHz #VBH 1 MHz Sweep 1 ms (681 pts)

. - ; - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 % ||[on Off
35.9351 MH= x dB -26.060 JdE

Transmit Fregq Error 118.464 kHz
® dB Bandwidth 46,295 MHz
I
99% Bandwidth (CH High)
------ Agilent 67:13:50 Jul 18, 2068 |[Freg/Channel|
Ch Freq  2.452 on- Trig Free || , Gomer freq
Occupied Bandwidth | | |
" StartFreq
242700000 GHz
Eef 28 dBm Atten 38 dB
#Peal Stop Freq
Log 2.47700000 GHz
16 hid <.
dB/ CF Step
Offst [ || 5.00000000 MHz
1.5 Huto Man
dB
Freq Offset
Center 2.452 00 GHz Span 5@ MHz || 9-09900008 Hz
#Res BW 368 kHz #JBH 1 MHz Sweep 1 ms (681 pts)

i - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 % |[|on 0ff
35.9234 MH= x dB -26.08 dB

Transmit Fregq Error 69.843 kHz
® dB Bandwuidth 39,995 MHz
I
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PEAK POWER

LIMIT

The maximum peak output power of the intentional radiator shall not exceed the following:

1. According to §15.247(b)(3), for systems using digital modulation in the bands of 902-928
MHz, 2400-2483.5 MHz, and 5725-5850 MHz: 1 Watt.

2. According to §15.247(b)(4), the conducted output power limit specified in paragraph (b) of
this section is based on the use of antennas with directional gains that do not exceed 6 dBi.
Except as shown in paragraph (c) of this section, if transmitting antennas of directional gain
greater than 6 dBi are used, the conducted output power from the intentional radiator shall be
reduced below the stated values in paragraphs (b)(1), (b)(2), and (b)(3) of this section, as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test Configuration

Spectrum
EUT »  Analyzer

TEST PROCEDURE

1 Set span to encompass the entire emission bandwidth (EBW) of the signal.

2 Set RBW =1 MHz.

3 Set VBW >3 MHz.

4 Use sample detector mode if bin width (i.e., span/number of points in spectrum display) <
0.5 RBW. Otherwise use peak detector mode.

5  Use a video trigger with the trigger level set to enable triggering only on full power pulses.
Transmitter must operate at full control power for entire sweep of every sweep. If the
device transmits continuously, with no off intervals or reduced power intervals, the trigger
may be set to dhichfree rundhich.

6  Trace average 100 traces in power averaging mode.

7  Compute power by integrating the spectrum across the 26 dB EBW of the signal. The

integration can be performed using the spectrum analyzer’s band power measurement
function with band limits set equal to the EBW band edges or by summing power levels in
each 1 MHz band in linear power terms. The 1 MHz band power levels to be summed can
be obtained by averaging, in linear power terms, power levels in each frequency bin across
the 1 MHz.

Output Power=10 log (10*(Chain 0 Output Power / 10) + 10*(Chain 1 Output Power / 10))
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TEST RESULTS
No non-compliance noted
Test Data
Test mode: IEEE 802.11b mode
Frequency |Output Power | Output Power | Limit
Channel (MHz) (dBm) W) W) Result
Low 2412 *16.19 0.0416 PASS
Mid 2437 15.54 0.0358 1.00 | PASS
High 2462 15.19 0.0330 PASS
Test mode: IEEE 802.11g mode
Frequency |Output Power |OQutput Power| Limit
Channel (MHz) (dBm) W) W) Result
Low 2412 *14.06 0.0255 PASS
Mid 2437 13.47 0.0222 1.00 | PASS
High 2462 13.10 0.0204 PASS
Test mode: draft 802.11n Standard-20 MHz Channel mode
Chain 0 Chain 1 ..
Channel Fl;;(/l[l;lezl;cy Output Power | Output Power Out?:l;:l())wer Outp&l)‘ower Izl“,)Mt Result
(dBm) (dBm)
Low 2412 11.16 10.59 *13.89 0.0245 PASS
Mid 2437 10.49 11.08 13.81 0.0240 1.00 | PASS
High 2462 10.17 10.79 13.50 0.0224 PASS
Test mode: draft 802.11n Wide-40 MHz Channel mode
Chain 0 Chain 1 -
Channel Fr(;(/}lll_fzn)cy Output Power | Output Power Out?(;llgll:))wer Outp?‘fvl)’ower lilvlvn)lt Result
(dBm) (dBm)
Low 2422 9.46 9.03 *12.26 0.0168 PASS
Mid 2437 9.14 9.28 12.22 0.0167 1.00 | PASS
High 2452 8.92 9.18 12.06 0.0161 PASS
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Test Plot
IEEE 802.11b mode

Peak Power (CH Low)
5 Agilent B5:19:49  Jul 18, 2088 [Freq/Channel|
- Center Freq
Ch Freq 2.412 GHz Trig Free 5 41206000 GHz
Channel Power [Averages: 168 | |
" StartFreq
2.480750008 GHz
Fef 30 dBm Atten 48 dB
#Samp Stop Freq
Log 2.42325008 GHz
1@
dB/ CF Step
Offst 2.250000008 MHz
15 Auto Man
dB
Freq Offset
Center 2.412 B8@ & GHz Span 22.5 MAz || ©-90900808 Hz
#Res BEH 1 MH=z #VEBH 3 MH=z Sweep 1 ms (6B1 pts)
Signal Track
Channel Power Power Spectral Density [||On off
16.19 dBm /15.0000 MH=z -55.57 dBm/H=z
I
Peak Power (CH Mid)
5 Agilent 85:28:37  Jul 18, 2008 |[Freq/Channel|
[ |
- Center Freq
Ch Freq 2.437 GH= Trig Free 2 A37R0R0H GH=
Channel Fower |Averages: 1606 | |
StartFreq
242575088 GHz
Ret 38 dEm Htten 48 dB
#5amp Stop Freq
Log 2. 44825000 GHz
1@
dB/ CF Step
Offst 2.25000008 MHz
1.5 Auto Man
dB
Freq Offset
Center 2.437 B0 @ GH= Span 22.5 Mz || 9-99000008 Hz
#Res BH 1 MH=z #UBH 3 MH=z Sweep 1 ms (BA1 pts)
Signal Track
Channel Power Power Spectral Density |||On 0ff]
15.54 dBm /15.8000 MH= -56.22 dBm/H=
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Peak Power (CH High)

# Agilent 05:21:18 Jul 18, 2008 [Freq/Channel]
- Center Freq
Ch Freq 2.462 GHz Trig Free || 5 iconmmo0 Gl=
Channel Power [Averages: 108 | |
" Start Freq
2. 45075006 GHz
Fef 36 dBEm Atten 48 dB
#Samp StopFreq
Log 2473250060 GHz
1@
4B/ CF Step
Offst 2.25000090 MHz
{c Hutn Man
dB
Freq Offset

Center 2462 BBA B GHz

Span 22.5 MH=z

ABAAREAAE Hz

#Res BEH 1 MH=z #YEBH 3 MH=z Sweep 1 ms (6B1 pts)
Signal Track
Channel Power Power Spectral Density [||0n off
15.19 dBm /15.0000 MHz -56.57 dBm/Hz
I
IEEE 802.11g mode
Peak Power (CH Low)
------ Agilent 65:26:39  Jul 18, 2003 [Freg/Channel|
- Center Freq
Ch Freq 2.412 GHz Trig Free 5 41200000 GHz
Channel Power [Averages: 108 | |
" StartFreq
2. 486075080 GHz
Ref 3@ dBm Atten 48 4B
#Samp Stop Freq
Log — B - ] 2. 42325086 GHz
16
dB/ 7 2 CF Step
Offst 225080080 MHz
15 Huto Man
dB
Freq Offset

Center 2.412 880 @ GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (BAL pts)

Span 22.5 MH=z

0.6e000808 Hz

Signal Track
Channel Power Power Spectral Density |||0n Off
14.06 dBm /15.0000 MHz -57.70 dBm/Hz
I
Page 37 Rev. 00



— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

Peak Power (CH Mid)
4 Agilent §5:25:57 Jul 18, 2008 [Freq/Channel|
- Center Freq
Ch Freq 2.437 GH=z Trig Free 5 A37ER000 GHz
Channel Power [Averages: 168 | |
" StartFreq
242575000 GHz
Ref 30 dBm FAtten 48 dE
#3amp Stop Freq
Log — 2.44825000 GHz
1@
dB/ ; CF Step
Offst [ 2.25000000 MHz
15 Huto Man
dBE
Freq Offset
Center 2.437 G608 8 GHz Span 22.5 MHz || 9-00000000 Hz
#Res BH 1 MH=z #VBH 3 MHz Sweep 1 ms (BA1 prs)
Signal Track
Channel Power Power Spectral Density |||On Off
13.47 dBm /15.0000 MHz -58.29 dBm/Hz
I |
Peak Power (CH High)
% Agilent §5:25:13  Jul 18, 20098 [Freg/Channel|
- Center Freq
Ch Freq 2.462 GHz Trig Free 5 AGCHAAA GHz
Channel Pawer [Averages: 169 | |
" Start Freq
2458758860 GHz
Fef 30 dBm Htten 48 dB
#Samp Stop Freq
Log — 2.47325000 GHz
16
dB/ = CF Step
Offst 2.25000000 MHz
1.5 Huto Man
dB
Freq Offset
Center 2.462 G0 & GHz Span 22.5 MHz || ©-00000000 Hz
#Res BH 1 MHz #BH 3 MHz Sweep 1 ms (681 pts)
Signal Track
Channel Power Power Spectral Density |J|0n 0ff
13.10 dBm /15.8000 MH=z -58.66 dBm/Hz
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draft 802.11n Standard-20 MHz Channel mode / Chain 0
Peak Power (CH Low)

Agilent 85:28:58 Jul 18, 2863

[Freq/Channel|

Center Freq

Ch Freq 2.412 GHz Trig Free 5 11206000 Gz
Channel Power [Averages: 188 | |
" StartFreq
248075606 GHz
Ref 30 dBm Atten 48 dB
#Samp | | Stop Freq
Log _I 1 _ 1 242325000 GHz
1@
4B/ CF Step
Offst 2.2000ARAE MHz
1.5 Hutn Man
dBE
Freq Offset

Center 2.412 880 & GHz

Span 22.5 MH=z

A.ABHEAAAE Hz

#fes BW 1 MH=z #YEBH 3 MH= Sweep 1 ms (6AL1 pts)
Signal Track
Channel Power Power Spectral Density [||On off
11.16 dBm /15.00080 MHz -b0.60 dBm/Hz
I
Peak Power (CH Mid)
------ Agilent 85:35:33  Jul 18, 2603 [Freq/Channel|

Center Freq

Ch Freq 2.437 GHz Trig Frees 5 43760008 GHz
Channel Power [Averages: 100 | |
" StartFreq
2. 42575080 GHz
Ref 38 dBm Atten 468 dB
#Samp Stop Freq
Lag 244325080 GHz
18
4B/ CF Step
Offst 225000886 MHz
1.5 Huto Man
dB
Freq Offset

#Res BH 1 MHz

Center 2.437 BOA B GHz

#\/BH = MHz

Span 22.5 MH=z
Sweep 1 ms (EB1 pts)

P.A0aganan  Hz

Signal Track
Channel Power Power Spectral Density |||On Off
10.49 dBm /15.0000 MH=z -61.28 dBm/Hz
I
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Peak Power (CH High)

Agilent 85:37:12  Jul 138, 2083

[Freq/Channel|

Center Freq

Ch Freq 2.462 GHz Trig Fres 5 46260008 GHz
Channel Power [Averages: 166 | |
" StartFreq
2. 456875086 GHz
Fef 38 dBm Atten 48 dB
#Samp Stop Freq
Log 2. 47325888 GHz
16
dB/ CF Step
OFFst 225080006 MHz
1.5 Huti Man
dB
Freq Offset

B.A0aaaaaEe Hz

Center 2.462 BAA A GHz Span 22.5 MH=z
#Res BW 1 MHz #YEW 3 MHz sweep 1 ms (681 pts)
Signal Track
Channel Power Power Spectral Density |||On Off
10.17 dBm /15.0000 MHz -61.59 dBm/Hz
I
draft 802.11n Standard-20 MHz Channel mode / Chain 1
Peak Power (CH Low)
#5 Agilent 05:33:22 Jul 18, 2008 [Fred/Channel]
- Center Freq
Ch Freq 2.412 GHz Trig Free 2 41200000 GHz
Channel Power [Averages: 108 | |
" StartFreq
248075080 GHz
Ref 3@ dBm Atten 48 dB
#3amp | | Stop Freq
Log 1 11 ] | 242325600 GHz
16
4B/ CF Step
Offst 2.25090000 MHz
1.5 Huto Man
dB
Freq Offset

ABRAREAAE Hz

Center 2.412 BEA A GHz Span 22.5 MH=z
#Res BH 1 MH= #YBH 3 MH=z Sweep 1 ms (601 pts)
Signal Track
Channel Power Power Spectral Density [||0n off
10.59 dBm /15.00080 MH=z -61.17 dBm/Hz
I
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Peak Power (CH Mid)

# Agilent 05:35:83 Jul 18, 2008 [Freq/Channel]
- Center Freq
Ch Freq 2.437 GH=z Trig Free > 43706000 Gl=
Channel Power [Averages: 108 | |
" StartFreq
242575800 GHz
Ref 368 dBm Atten 48 dB
#Samp StopFreq
Log 2.44825000 GHz
18
dB/ CF Step
Offst [ 2.25000008 MHz
1.5 Auto Man
dB
Freq Offset

Center 2437 800 & GHz

#Res BH 1 MHz #YBH 3 MHz

Span 22.5 MH=z

Sweep 1 ms (6B1 pts)

ABAAREAAE Hz

Signal Track
Channel Power Power Spectral Density [||0n off
11.88 dBm /15.0000 MHz -60.68 dBm/Hz
I
Peak Power (CH High)
------ Agilent B5:37:46  Jul 18, 2083 [Freq/Channel|
- Center Freq
Ch Freq 2.462 GH=z Trig Free 2 46200000 GHz
Channel Power [Averages: 106 | |
" StartFreq
2. 45875080 GHz
Ref 30 dBm Atten 468 dB
#Samp StopFreq
Log 247325080 GHz
16
dB/ = CF Step
Offst 2.250000860 MHz
1.5 Auto Man
dB
Freq Offset

Center 2,462 BBA B GHz

#hes BH 1 MH=z #/BH 3 MH=

Span 22.5 MHz

Sweep 1 ms (BB1 pts)

ARRAREAAE Hz

Signal Track
Channel Power Power Spectral Density [||0n off
10.79 dBm /15.0000 MH=z -60.97 dBm/H=z
I
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draft 802.11n Wide-40 MHz Channel mode / Chain 0

Peak Power (CH Low)
# Agilent 95:41:55 Jul 18, 2008 [Freq/Channel]
- Center Freq
Ch Freq 2.422 GHz Trig Free 5 A2OB0000 GHz
Channel Power [Auverages: 100 | |
" Start Freq
239208006 GHz
Fef 36 dBm Atten 46 JdB
#Samp Stop Freq
Log 2.45200008 GHz
16
dB/ CF Step
Offst 6.00000000 MHz
1.5 Huto Man
dE
Freq Offset
Center 2.422 B GHz Span 60 MAz || 2-00000000 Hz
#Res BH 1 MH=z #\JBH 3 MH= Sweap 1 ms (BE1 pts)
Signal Track
Channel Power Power Spectral Density |{0n 0ff
9.46 dBm /40.0000 MHz -66.56 dBm/Hz
I
Peak Power (CH Mid)
------ Agilent B5:43:43  Jul 18, 2083 [Freq/Channel|
- Center Freq
Ch Freq 2.437 GHz Trig Free 5 437600000 GHz
Channel Power [Averages: 100 | |
" StartFreq
2. 40700080 GHz
Ref 368 dBm Htten 48 dB
#Samp Stop Freq
Logy 2. 46700080 GHz
18 =
dB/ CF Step
Offst 6000000860 MHz
15 Huto Man
dB
Freq Offset
Center 2.437 B GHz Span 68 Moz || ©-09900000 Hz
#Res BH 1 MHz #YBHY 3 MH=z Sweep 1 ms (681 pts)
Signal Track
Channel Power Power Spectral Density |||0n Off
9.14 dBm /40.0000 MH=z -66.88 dBm/Hz
I
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Peak Power (CH High)
------ Agilent 85:46:54 Jul 18, 2008 [Freq/Channel]
- Center Freq
Ch Freq 2.452 GHz Trig Free 5 ACOREARE GHz
Channel Power [Averages: 188 | |
" StartFreq
242208808 GHz
Ref 38 dBm Htten 48 dB
#3amp Stop Freq
Log 2.48200000 GHz
16
dB/ CF Step
Offst 6.00080000 MHz
1.5 Auto Man
dB
Freq Offset
Center 2.452 B GHz Span 60 MHz || 2-00000000 Hz
#Res BEH 1 MH=z #VEBH 3 MH=z Sweep 1 ms (GB1 pts)
Signal Track
Channel Power Power Spectral Density [||On off
8.92 dBm /40.0000 MHz -b67.10 dBm/Hz
I
draft 802.11n Wide-40 MHz Channel mode / Chain 1
Peak Power (CH Low)
x5 Agilent B5:40:59  Jul 13, 2003 [Freg/Channel]
- Center Freq
Ch Freq 2.422 GHz Trig Free > 47006008 GHz
Channel Power [Averages: 169 | |
" StartFreq
239200000 GHz
Ref 30 dBm Atten 48 dB
#Samp Stop Freq
Log 2.45208000 GHz
18 e
dB/ CF Step
Offst 6.00000000 MHz
1.5 [~ Huto Man
dB
Freq Offset
Center 2.422 B GHz Span 6@ MAz || 9-00000000 Hz
#Res BH 1 MH= #\JBW 3 MH= Sweep 1 ms (BGA1 pts)
Signal Track
Channel Power Power Spectral Density [|{0On Off
9.03 dBm /40.0000 MHz -66.99 dBm/Hz
I
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Peak Power (CH Mid)
¢ Agilent 85:44:41  Jul 18, 2088 [Freg/Channel|
- Center Freq
Ch Freq 2.437 GHz Trig Fres 5 43700000 GHz
Channel Pawer [Averages: 100 | |
" StartFreq
2 AB7RARGE GHz
Fef 38 dBm Htten 46 dB
#Samp Stop Freq
Log 246790000 GHz
1@
dB/ CF Step
Offst 6.0080080A MHz
1.5 = Auto Man
dE
Freq Offset
Center 2.437 8 GHz Span 68 MHz || 9-09900000 Hz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (681 ptsd
Signal Track
Channel Power Power Spectral Density |J|0n Off
9.28 dBm /40.0000 MH=z -66.74 dBm/Hz
I I
Peak Power (CH High)
s Agilent B5:46:26  Jul 18, 2008 [Freg/Channel|
- Center Freq
Ch Freq Z2.452 GH=z Trig Free 5 ASORRAEH GHz
Channel Power [Averages: 100 | |
" StartFreq
2A220BRA0 5Hz
Fef 36 dBm Atten 48 dB
#Samp Stop Freq
Log 248200000 GHz
1@
dB/ CF Step
Offst 6.000006808 MHz
1.5 7 Auto Man
dBE
Freq Offset
Center 2.452 © GHz Span 60 MHz || 9-09900008 Hz
#Res BH 1 MHz #YEBWY 3 MH=z Sweep 1 ms (BA1 pts)
Signal Track
Channel Power Power Spectral Density |||On Off
9.18 dBm /40.0000 MHz -66.84 dBm/Hz
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AVERAGE POWER

LIMIT

None; for reporting purposes only.

Test Configuration

Power
EUT > Meter
TEST PROCEDURE

The transmitter output is connected to the Power meter.

Output Power=10 log (10"(Chain 0 Output Power / 10) + 10"(Chain 1 Output Power / 10))

Page 45 Rev. 00



— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

TEST RESULTS

No non-compliance noted

Test Data

Test mode: IEEE 802.11b mode

Frequency |Output Power
Channel (MHz) (dBm)

Low 2412 *15.92
Mid 2437 15. 27
High 2462 14.85

Test mode: IEEE 802.11g mode

Frequency |Output Power

Channel (MHz) (dBm)
Low 2412 *14.17
Mid 2437 13. 56
High 2462 13.24

Test mode: draft 802.11n Standard-20 MHz Channel mode

Frequenc Chain 0 Chain 1 Output Power
Channel Y Output Power | Output Power
(MHz) (dBm) (dBm) (dBm)
Low 2412 11.63 11.52 *14.59
Mid 2437 10.97 11.96 14.50
High 2462 10.55 11.71 14.18

Test mode: draft 802.11n Wide-40 MHz Channel mode
Chain 0 Chain 1

Chamet | TG output Power output Fawer| et
Low 2422 9.32 8.88 *12.12
Mid 2437 8.98 9.04 12.02
High 2452 8.77 8.95 11.87
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PEAK POWER SPECTRAL DENSITY
LIMIT

1. According to §15.247(e), for digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.

2. According to §15.247(f), the digital modulation operation of the hybrid system, with the
frequency hopping turned off, shall comply with the power density requirements of
paragraph (d) of this section.

Test Configuration

Spectrum
EUT »  Analyzer
TEST PROCEDURE

1. Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

Set the spectrum analyzer as RBW = 3 kHz, VBW = 10 kHz, Span = 300 kHz, Sweep = 100 s
Record the max reading.

Repeat the above procedure until the measurements for all frequencies are completed.

A

PPSD Total=10 log (10~(PPSD Chain 0/ 10) + 10*( PPSD Chain 1/ 10))
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TEST RESULTS

No non-compliance noted
Test Data

Test mode: IEEE 802.11b mode

Frequency (PPSD Total Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -14.38 8.00 PASS
Mid 2437 -14.95 8.00 PASS
High 2462 -15.21 8.00 PASS
Test mode: IEEE 802.11g mode
Frequency |(PPSD Total Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -14.97 8.00 PASS
Mid 2437 -16.26 8.00 PASS
High 2462 -16.45 8.00 PASS

Test mode: draft 802.11n Standard-20 MHz Channel mode

Channel Frequency | PPSD Chain 0 | PPSD Chain 1 | PPSD Total Limit Result
(MHz) (dBm) (dBm) (dBm) (dBm)

Low 2412 -18.21 -18.61 -15.40 8.00 PASS

Mid 2437 -17.41 -15.48 -13.33 8.00 PASS

High 2462 -19.26 -17.50 -15.28 8.00 PASS

Test mode: draft 802.11n Wide-40 MHz Channel mode

Channel Frequency | PPSD Chain 0 | PPSD Chain 1 | PPSD Total Limit Result
(MHz) (dBm) (dBm) (dBm) (dBm)

Low 2422 -19.97 -21.31 -17.58 8.00 PASS

Mid 2437 -22.17 -21.23 -18.66 8.00 PASS

High 2452 -22.75 -22.38 -19.55 8.00 PASS
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Test Plot

IEEE 802.11b mode

PPSD (CH Low)

- Agilent B7:37:41  Jul 18, 2063

| Peak Search |

Mkrl 2411 319 3 GHz
Ref 15 dBm Atten 30 dB -14.38 dBm Next Peak
#5amp
Log
10 Next Pk Right
dB/ g
Offst .
1.5 o
dB NI O I Next Pk Left
— Min Search
Lafsw
M1 =2
53 FC Pk-Pk Search
AR
£
=50k Mkr » CF
Swp
Center 2.411 366 5 GHz Span 300 kHz 1”‘;{92
#Res BH 3 kH= #BH 168 kH= #5weep 100 5 (6B1 pts)

PPSD (CH Mid)

3 Agilent B7:38:58  Jul 18, 2083

| Peak Search |

Mkrl 2.436 3583 2 GH=
Ref 15 dBEm Atten 30 dB -14.95 dBEm Hext Peak
#Samp
Log
19 Next Pk Right
dB/ g
?ngt )
: I "> S |
dBE Next Pk Left
Min Search
LaPRw
M1 s2
53 FC Pk-Pk Search
AA
£t
£>50k Mkr » CF
Swp
Center 2.436 366 7 GHz Span 360 kHz 1"‘;{3
#Res BW 3 kH=z #JEBH 18 kH= #Sweep 108 5 (6B1 pts)
I |
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PPSD (CH High)

# Agilent B7:48:805  Jul 18, 2003

| Peak Search |

Mkrl 2462 881 7 GHz
Ref 15 dBm Atten 308 dBE -15.21 dEm Next Peak
#Samp
Log
10 Next Pk Right
dB/ g
Offst
1.5 3
dB ' Next Pk Left
Min Search
Lafw
M1 52
53 FC Pk-Pk Search
AA
£t
f-5ak Mkr 3 CF
Swp
Center 2.362 833 3 GHz Span 300 kHz 1”‘0’{3
#Res BH 3 kH= #YBH 18 kH=z #Sweepn 100 5 (BA1 pts)

IEEE 802.11¢ mode

PPSD (CH Low)

e Agilent 87:45:17  Jul 18, 2883

| Peak Search |

Mikrl 2.408 555 6 GH=z
Ret 15 dEm Atten 30 dBE -14.97 dBEm Next Peak
#Samp
Log
10 Next Pk Right
dB/ g
Offst
1.5 3
dB Next Pk Left
Min Search
Loy
ML 52
53 FC Pk-Pk Search
AA
£ifn
5@k Mkr 5> CF
Swp
Center 2.408 666 7 GHz Span 300 kHz 1”3{3
#Res BH 3 kH=z #YEBH 18 kH=z #Sweepn 100 5 (BAL pts)
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=~ Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

PPSD (CH Mid)

5 Agilent B7:44:83  Jul 18, 2063 | Peak Search |
Mkrl 2.436 466 2 GHz
Ref 15 dBm Atten 30 dB -16.26 dBm Next Peak
#Samp
Log
19 Next Pk Right
dB/ ex ig
Dffst
1.5 1
dB )i Next Pk Left
Lafiv Min Search
Ml 52
53 FC Pk-Pk Search
AA
£ifn
f>5ak Mkr 3 CF
Swp
Center 2.436 466 7 GHz Span 300 kHz 1”3{3
#Res BH 3 kH=z #\JBH 16 kH= #5weep 108 5 (6B1 pts)
I |
PPSD (CH High)
- Agilent 07:42:48 Jul 18, 2008 | Peak Search |
Mkrl 2.464 568 2 GH=
Fef 15 dBm Atten 38 dB -16.45 dEm Next Peak
#Samp
Log
10 Next Pk Right
dB/ g
Offst
1.5 1
dB . Next Pk Left
Min Search
LaPw
M1 52
53 FC Pk-Pk Search
AR
£t
£>5ak Mkr » CF
Swp
Center 2.464 566 7 GHz Span 300 kHz 1“?{3
#Res BH 3 kHz #\YBH 18 kHz #Sweep 100 5 (BO1 prs)
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draft 802.11n Standard-20 MHz Channel mode / Chain 0
PPSD (CH Low)

# Agilent B7:48:39 Jul 18, 2008 | Peak Search |
Mkrl 2416 119 4 GHz
Fef 15 dBm Atten 30 dB -18.21 <Bm Next Peak
#Samp
Log
18 Next Pk Right
dB/ g
Offst
1.5 .
dB & Next Pk Left
Min Search
LgRw
M1 52
53 FC Pk-Pk Search
AR
£
50k Mkr 5 CF
Swp
Center 2.416 166 7 GHz Span 300 khz 1“‘;{3
#Res BH 3 kH=z #JBH 10 kH=z #5weep 100 5 (601 pts)
I I
PPSD (CH Mid)
w5 Agilent B7:49:48  Jul 18, 2088 | Peak Search |
Mkrl 2.434 595 5 GHz
Ref 15 dBm Atten 30 dB -17.41 dBm Next Peak
#Samp
Log
18 Next Pk Right
dB/ g
Offst
1.5 1
dB b Next Pk Left
Min Search
Lafsw
M1 52
%3 FC Pk-Pk Search
AA
£
f>5ak Mkr 3 CF
Swp
Center 2.434 908 0 GHz Span 308 kHz flore
#Res BH 3 kH=z #JBH 1@ kH=z #Sweep 108 5 (BB pts)
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PPSD (CH High)
¥ Agilent 87:51:01 Jul 18, 2003

| Peak Search |

Mkrl 2.456 868 5 GH=z
Fef 15 dEm Atten 30 dB -19.25 dEm Next Peak
#Samp
Log
19 Next Pk Right
dB/ g
Offst
1.5 ]
dB & Mext Pk Left
Min Search
Loy
ML 52
53 FC Pk-Pk Search
AA
£ifn
f=58k Mkr » CF
Swp
Center 2.356 860 @ GHz Span 300 kHz 1”?{92
#Res BH 3 kHz #WBH 18 kH=z #Sweep 108 5 (BB1 pts)

draft 802.11n Standard-20 MHz Channel mode / Chain 1

PPSD (CH Low)
# Agilent B8:00:20 Jul 18, 2008

| Peak Search |

Mkrl 2417 126 3 GHz
Fef 15 dBm Atten 30 dB -18.61 dBm HNext Peak
#Samp
Log
10 Next Pk Right
dB/ g
Offst
1.5 )
dB o Next Pk Left
Min Search
LgRw
M1 =2
53 FC Pk-Pk Search
AA
£l
F>50k Mkr 3 CF
Swp
Conter 2817 133 3 GHz Span 308 kHz Jlore
#Res BH 3 kHz #YEH 18 kH= #Sweepn 106 5 (BB1 pts)
I I
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PPSD (CH Mid)
Agilent 67:59:23 Jul 18, 2003

| Peak Search |

Mkrl 2.434 9@l 7 GHz
Ref 15 dBm Atten 360 dB -15.48 dBm Next Peak
#Samp
Log
18 Next Pk Right
dB/ g
Offst
1.5 1
db Next Pk Left
Min Search
Lafw
M1 52
53 FC Pk-Pk Search
AA
£
F>50k Mkr 5 CF
Swp
Center 2.434 933 3 OHz Span 300 kHz fore
#Res BEH 3 kHz #WEH 18 kHz #5eep 108 5 (BB pts)

PPSD (CH High)
Agilent 67:58:14 Jul 18, 2008

| Peak Search |

Mkrl 2.459 276 9 GHz
Fef 15 dBm Atten 30 dB -17.50 dBm Next Peak
#Samp
Log
19 Next Pk Right
dB/ d
Offst
1.5 1
dB © Next Pk Left
Min Search
LaAw
M1 =2
53 F(C Pk-Pk Search
AA
£
f>5ak Mkr 5 CF
Swp
Center 2.459 300 0 GHz Span 300 khz 1”’3{2
#Res BH 3 kHz #VBH 1@ kHz #Sweep 180 5 (BB1 pts)
I I
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draft 802.11n Wide-40 MHz Channel mode / Chain 0
PPSD (CH Low)

w6 Agilent 83:14:46  Jul 18, 2088 | Peak Search |
Mkrl 2.429 923 2 GHz
Ref 15 dBm Atten 30 dB -19.97 dBm Next Peak
#Samp
Log x
10 Next Pk Right
dB/ d
Dffst
1.5
dB & Next Pk Left
Min Search
LaAw
Ml 52
53 FC Pk-Pk Search
AA
£
f-5ak Mkr 3 CF
Swp
Center 2.429 916 7 GHz Span 300 kHz flore
#Res BH 3 kHz #WBH 18 kHz #Sweep 100 s (61 pts)
I |
PPSD (CH Mid)
¥ Agilent B8:13:13  Jul 18, 2088 | Peak Search |
Mkrl 2.445 8304 3 GH=z
Ref 15 dBm Atten 308 dBE -22.17 dBm Next Peak
#5amp
Log *
10 Next Pk Right
dB/ d
Offst
1.5
dBE (1) Next Pk Left
— Min Search
Lafw
ML S2
53 FC Pk-Pk Search
AA
£
5k Mkr » CF
Swp
Center 2:445 833 3 Gz Span 300 kHz 1“‘;{3
#Res BH 3 kHz #WBH 18 kHz #Sweep 100 s (61 pts)

Page 55 Rev. 00



—_— m Compliance Certification Services Inc.
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FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

PPSD (CH High)

- Agilent B3:11:24  Jul 18, 2863

| Peak Search |

Mkrl 2.458 342 9 GH=z
Fef 15 dEm Atten 30 dB —-22.75 dBEm Next Peak
#Samp
Lag *
1@ .
dB/ Mext Pk Right
Offst
1.5
dB 1 Next Pk Left
<o

Lafiv Min Search
Qé Eé Pk-Pk Search

AA
£ifn
F-oik Mkr > CF
Swp
Center 2.458 333 3 GHz Span 300 kHz 1”?{92
#Res BH 3 kHz #WBH 18 kH=z #Sweep 108 5 (BB1 pts)

draft 802.11n Wide-40 MHz Channel mode / Chain 1

PPSD (CH Low)

- Agilent 8:04:41  Jul 18, 2008

| Peak Search |

Mkrl 2.425 5538 6 GH=z
RBef 15 dBm Atten 28 dBE -21.31 dEm Next Peak
#Samp
Log *
19 Next Pk Right
4B/ g
Offst
1.5
dB é Next Pk Left
Min Search
LaPw
Ml =2
53 FC Pk-Pk Search
AA
£t
=5k Mkr 5> CF
Swp
Conter 2:425 500 6 GHz Span 300 KHz Jlore
#Res BH 3 kHz #\/BH 18 kHz #3weep 100 5 (BOL1 pts)
I I
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PPSD (CH Mid)

# Agilent 83:07:33  Jul 18, 2088

| Peak Search |

Mkrl 2429 245 3 GHz
Fef 15 dBm Atten 30 dB -21.23 dBm Next Peak
#Samp
Low x
18 Next Pk Right
dB/ g
Offst
1.5
dB (1) Next Pk Left
Min Search
LgRw
M1 =2
33 FC Pk-Pk Search
AA
£
50k Mkr 5> CF
Swp
Center 2329 333 3 GHz Span 300 kHz 1“‘;{3
#Res BH 3 kHz #\Bl 18 kH=z #Sweap 108 5 (A1 pts)

PPSD (CH High)

# Agilent B3:08:59 Jul 18, 2683

| Peak Search |

Mkrl 2.457 115 9 GH=z
Ref 15 dBm Atten 38 dB -22.38 dBm Next Peak
#Samp
Lag *
19 Next Pk Right
dB/ g
Offst
1.5
dB (1) Next Pk Left
Min Search
LaPAw
M1 =2
53 FC Pk-Pk Search
AA
£t
f>5ak Mkr 5> CF
Swp
Center 7,457 883 3 GHz Span 300 kHz 1”';’{3
#Res BH 3 kHz #\Bl 18 kH=z #Sweep 100 5 (61 pts)
I I
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SPURIOUS EMISSIONS
Conducted Measurement

LIMIT

According to §15.247(d), in any 100 kHz bandwidth outside the frequency bands in which the spread
spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a),
must also comply with the radiated emission limits specified in 15.209(a) (see Section 15.205(c)).

Conducted power was measured based on the use of RMS averaging over a time interval,therefore
the required attenuntion is 30 dB.

Test Configuration

| Spectrum
EUT " Analyzer
TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.

Measurements are made over the 30MHz to 26 GHz range with the transmitter set to the lowest,
middle, and highest channels.

TEST RESULTS

No non-compliance noted
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Test Plot
TIEEE 802.11b mode
CH Low
- Agilent 93:15:54  Jul 18, 2883 | Marker |
Mikr2 2.397 B8 GHz
Ref 200 dBm Atten 30 dB ~31.53 dBm 159'92Ft “g""eg
#Peak z
1
Log &
gjgf Normal
Offst
1.5 2
dB Delta
] )
aéa? Delta Pair
{Tracking Eef)
LaRw Ref A
Center 2,400 BB GHz Span 50 MHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 prs) flo Spage':?;';
Markar Trace Type H Axic Amplitude -
1 Cln Freg 2.413 B8 GH= 4.31 dBm
2 [ Iy ] Freq 2.397 A8 GH= -31.53 dBm Uff
More
1 of 2
I |
w5 Agilent B3:20:32  Jul 18, 2088 [ Marker |
Mkr3 18.28 GHz
Ref 20 dBm Atten 30 dB _53.91 dBm 159'92’“ ngkeg
#Peak =
Log
1@
dB/ Normal
Offst
1.5
dB Delta
Ol 2
& 3 .
aéaj L b Delta Pair
{Tracking Ref)
LaRv Ref a
Start 30 MHz . Stop 2688 GHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 2.482 5 (601 prs) fo Spage':?;
Marker Trace Twpe H Axiz Amplitude -
1 €1y Freg 288 MHz -47.52 dBm
2 €13 Frag 1.59 GHz -56.78 dBm
3 €17 Freg 1828 GH=z -53.91 cBm Off
More
1 aof 2
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

CH Mid

------ Agilent ©3:21:57 Jul 18, 2083 | Peak Search |
Mikrl 2.436 08 GHz
Ref 260 dBm Atten 30 dB 3.74 dBm Next Peak
#Pegk
Log
igf $ Next Pk Right
Offst
1.5
dB Next Pk Left
D
aé&S
m .
Lafv Min Search
M1 52
53 FrMo. 5 Pk-Pk Search
AA
£t
FTun Mkr 5 CF
Swp
Center 2.437 B8 GHz Span 50 MHz 1“’;’{3
#Res BH 1980 kHz #JBH 300 kHz Sweep 4.8 ms (A1 pts)
I |
------ Agilent B5:23:00 Jul 18, 2008 [ Marker |
Mkr3 8.51 GHz
Ref 28 dBm Atten 30 dB _53.94 dBm 159'92“ “grkeg
#Peak 2
Log
1@
4B/ Normal
Offst
1.5
dB ] Delta
] > 2 2
aé:'anB -—v P, ol F Delta Pair
{Tracking Eef)
LaAw Ref a

Start 30 MHz

Stop 2B.08 GHZ

#Res BH 100 kHz #UBM 300 kHz  Sweep 2.482 s (601 pts) Span Pair
Span Center
Markear Trace Type ¥ Axic Amplitude -
1 £l Freq 288 MHz -45.91 dEm
2 €13 Freq 1.53 GHz -E2.11 dEm
3 £l Freq 8.51 GHz -53.94 dBm off
More
1of?
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CH High
X Agilent 08:26:06 Jul 18, 2008

[ Marker |

Mkr2 2487 92 GHz
Ref 20 dBm Atten 30 dB _45.10 dBm 159'92‘“ ngkeg
#Pegk 4| =
Log o
1@ o
4B/ T, Normal
Offst
1.5
dB - Delta
0l e
aé%S Delta Pair
{Tracking Ref)
LaRv Ref a
Center 2,483 58 GHz Span 58 MHz .
#Res BM 100 kHz #UBH 300 kHz Swsep 4.8 ms (601 prs) o Spag:ﬁ;
Marker Trace Twpe H Axiz Amplitude -
1 [y Freqg Z2.463 HE GH= 3,49 dBm
2 (%] Freqg 2,487 92 GH= -45.18 dBm fo
More
1 of 2
I |
# Agilent B5:26:58 Jul 18, 2003 [ Marker |
Mkr3s 12.89 GHz
Ref 20 dBm Atten 30 dB _51.31 dBm lse'ez?t “g“‘eg
#Peak )
Log
1@
4B/ Normal
Offst
1.5
dB Delta
D & 5 :
Fa)
aé%S IS ! Delta Pair
{Tracking Ref)
LaRAw Ref a
Start 38 MHz - Stop 26.88 GHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 2.482 s (601 prs) s Spag;ﬁ;
Markear Trace Type ¥ Axiz Amplitude -
1 1) Freg 268 MHz -47.87 dEm
2 C12 Frag 1.63 GH=z -5£3.88 dBm
3 g1y Frag 12.89 GHz -51.31 dEm Off
More
1of?2
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IEEE 802.11¢ mode
CH Low
# Agilent B2:31:22 Jul 18, 2008 [ Marker |
Mkr2 2.397 33 GHz
Ref 20 dBm Atten 30 dB _30.98 dbm || S€lect Marker
#Pealk 1 2 3 4
Log é
1@ A
dB/ Normal
?Fést _
dB s Delta
ol ™
aé?n'g Delta Pair
{Tracking Ref)
LgRw Ref A
Center 2.480 AE GHz Span 58 MHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 prsy flo Spag;i‘;
Marker Trace Type ¥ Axic Amplitude P -
1 [y Freg 2.487 B8 GH=z H.11 dBm
2 [ Iy ] Freq 2.397 33 GH= —-3H.98 dBm Uff
More
1 of 2
| |
% Agilent 88:32:11 Jul 18, 2083 [  Marker |
Mkre 8.43 GHz
Ref 20 dBm Atten 30 dB _53.42 dBm 159'92’“ ”grkeg
#FPeak =
Log
16
4B/ Normal
Offst
1.5
dB Delta
Dlza 9 : 5
dBm 1 ] ¥ Delta Pair
{Tracking Ref)
LaFy Ref a
Start 368 MHz " Stop 26.88 GHz .
#Res BH 100 kHz #WBH 300 kHz Sweep 2.482 5 (601 prs) fe Spage':?;';
Marker Trace Twpe H Axiz Amplitude -
1 C12 Frag 288 MH=z -49.22 dBm
z2 Cla Freg 3.43 GH=z -53.42 dBm fo
More
1of?
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CH Mid
4 Agilent 88:34:47 Jul 18, 2088 | Peak Search |
Mkr1l 2.441 25 GH=z
Ref 28 dBm Atten 30 dB -8.23 dBm Next Peak
#Peak
Log
16 .
4B/ 2 Next Pk Right
Offst
1.5
dB Next Pk Left
]
-38.2
dBm .
Min Search
LaPAw
Meos2l T
53 FC _ Pk-Pk Search
AA
£
FTun Mkr » CF
Swp
Center 2.437 00 GHz Span 50 MHz 1”‘;'{3
#Res BH 1808 kHz #YEH 388 kHz Sweep 4.8 ms (BA1 pts)
I I
5 Agilent 88:35:53  Jul 18, 2003 [  Marker |
Mkr3 25.89 GHz
Ref 208 dBm Atten 30 dB _47.31 dBm 159'929t “g”‘eg
#Peak 2
Log
16
4B/ Normal
Offst
1.5
dBE . Delta
] o ] o
aéaz bl Delta Pair
{Tracking Ref)
LgRw Ref A
Start 38 MH=z - Stop 26.898 GHz .
#Res BH 100 kHz #JBH 300 kHz Sweep 2.482 5 (601 prs) fle Spage':?;';
Marker Trace Twpe # Axiz Amplitude -
1 (4] Freg 288 MH=z -48.29 dBm
z (&) Freqg Y.7r3 GH=z -54.84 dBm
3 C1y Freq 25.89 GHz -47.31 dBm Off
More
1 of 2
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CH High
------ Agilent 88:37:23 Jul 18, 2008 [ Harker ]
Mkr2 2.484 25 GHz sel Mark
Ref 28 dBm Atten 30 dB ~45.22 dBm || >€lect Marker
#Peak 1 2 3 4
Log 1
£
igf Normal
Offst
1.5
dB . Delta
0l <
aé?nﬁ Delta Pair
{Tracking Ref)
LgRw Ref A
Center 2.483 58 GH=z Span 58 MH=z .
#Res BH 100 kHz *UBH 300 kHz Sweep 4.8 ms (601 pro) e Spag;;?;t
Markear Trace Type ¥ Axiz Amplitude
1 [y Fren 2.466 25 GH= -H.55 dBEm
2 €13 Frag 2.484 25 GHz —45.22 dBm
Off
More
1 of 2
I |
------ Agilent 93:38:30 Jul 18, 2008 [ Marker |

Mlirz 24,96 GHz Sel Mark
Ref 2@ dBm Atten 30 dB ~47.90 dBn ||, ¢ 92'“ gr 95
#Peak 2
Log
1@
4B/ Normal
Offst
1.5
dB Delta
o5 5
— 2
dé?nﬁ A Delta Pair
{Tracking Eef)
LaAw Ref a
Start 36 MHz - Stop 26.88 GHz .
#Res BH 100 kHz #WBH 300 kHz Sweep 2.482 5 (601 prs) i Spag;?;
Marker Trace Type ® Axiz Amplitude -
1 (] Freqg 288 MH=z -48.36 dBm
2 1y Freg 4,53 GH=z -57.58 dBm
3 €13 Freq 24.96 GHz -47.98 dEn off
More
1of2
I
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draft 802.11n Standard-20 MHz Channel mode / Chain 0

CH Low

w5 Agilent 83:42:01  Jul 18, 2883

[ Marker |

Mkr2 2.398 80 GHz sel Mark
Ref 2@ dBm Atten 30 dB ~35.45 dBm ||, € 92’“ gr 95
#Pegk =
Log 1
1@ <
4B/ Mormal
Dffst
1.5 5
dB < Delta
Ol i
ag%S Delta Pair
CTracking Ref)
LaRu Ref A
Center 2,480 A8 GHz Span 58 MHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 4.3 ms (601 prs) o Spag;g
Marker Trace Type ¥ Axiz Amplitude -
1 [ Freqg 2487 92 GH=z -2.35 dBm
z [ Fraqg 2.398 B8 GH= -35.45 dBm off
More
1 of 2
|
¥ Agilent B8:42:38 Jul 18, 2088 | Marker |
Mkr2 13.84 GH=z
Ref 20 dBm Atten 30 dB _56.98 dBm 159'92Ft ngkeg
#Peak z
Log
1@
4B/ Mormal
Offst
1.5
dB Delta
st 5
AEm e Delta Pair
i Tracking Ref)
LaRw Ref A
Start 30 MHz - Stop 2688 GHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 2.482 5 (601 prs) fo Spag;‘g
Marker Trace Type H Axiz Amplitude -
1 [y Fraqg 208 MHz 4916 dBm
2 (%] Freqg 13.84 GH= -5H.88 dBm ﬂff
More
1 of 2
|
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

CH Mid

Agilent ©5:43:52  Jul 18, 2083

| Peak Search |

Fef 2@ dBm

Atten 38 dB

Mkrl 2.433 75 GHz
—-3.18 dBm

#Fegk
Log

18
dB/

Offst
1.5

L3

dB
1]

Next Peak

Next Pk Right

Hext Pk Left

-33.1
dBm

LgRw

Min Search

Ml S2
33 FC

AR
A

FTun
Swp

Center 2,437 00 GHz
#fes BH 180 kHz

#\VBW 308 kHz

Span 58 MHz
Sweep 4.8 ms (BA1 pts)

Pk-Pk Search

Mkr » CF

More
1of 2

Agilent 83:44:38  Jul 18, 2068

Marker |

Mkre  4.96 GHz Sel Mark
Ref 20 dBm Atten 38 dB -57.41 dBm ||, e e,ft gr 95
#Peak <
Log
18
dB/ Normal
Offst
1.5
dB Delta
] 1
— 2
déi'l . Delta Pair
{Tracking Ref)
LQFW Ref a
Start 38 MH=z - Stop 26.88 GHz .
#Res BH 100 kHz #VBH 300 kHz Sweep 2.482 5 (801 pts) fle Spag;‘g
Marker Trace Twpe H Axiz Amplitude -
1 C12 Freg 288 MH=z -5H.13 dBm
2 Cla Frag 4,96 GH=z -57.41 dBm fo
More
1of?2
I
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CH High
5 Agilent 08:45:53  Jul 18, 2008 [  Marker |
Mkr2 2.483 67 GHz
Ref 208 dBm Atten 30 dB _44.18 dBm 159'9,;" ngkeg
#Peak <
Log r
igf Mormal
Offst
1.5
dE 5 Delta
DI A v
aéie Delta Pair
{Tracking Ref)
LQFH.-' Fef A
Center 2.483 50 GHz Span 58 MHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 ptsd flo Spag;g
Marker Trace Twpe K Axiz Amplitude H -
1 (i) Freg 2.458 V5 GH=z -3.64 dBm
2 [ ] Freg 2.483 BV GH= -44.18 dBm I:Iff
More
1 of 2
I |
5 Agilent 08:46:41 Jul 18, 2008 [  Marker |
Mlkr2 13.92 GHz
Ref 28 dBm Atten 30 dB _50.87 dBm 139'92?" ”grkeg
#Peal <
Log
18
dB/ Normal
Offst
1.5
dB Delta
0] z
1 <> -,
aéi'e 4 ne Delta Pair
{Tracking Ref)
LQH'-.-' Ref &
Start 38 MHz Stop 26.88 GHz .
#Res BH 100 kHz #YBH 300 kHz Sweep 2.482 5 (601 pts) o Spage'z?;
Marker Trace Type ® Axiz Amplitude -
1 1y Freg 168 MH=z -BE.72 dBm
z2 Cly Freg 13.92 GH=z -5H.87 dBm Uff
More
1 of 2
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draft 802.11n Standard-20 MHz Channel mode / Chain 1

CH Low
5 Agilent 93:53:21 Jul 18, 20088 [ Marker |
Mkr2 2.398 88 GHz
Ref 20 dBm Atten 30 dB _34.23 dBm || S€lect Marker
#Peak | 1 2 3 4
Log x
1@ *
dB/ Normal
Offst
1.5 2
dB g Delta
ol '
gé}n'l Delta Pair
{Tracking Ref)
LgRw Ref A
Center 2,480 A8 GHz Span 58 MHz .
#Res BH 100 kHz #UBK 300 kHz Sweep 4.6 ms (601 prs) o Spage':?;
Marker Trace Type ¥ Axiz Amplitude -
1 C1n Freq 2.415 25 GH= -1.08 dBm
z [y Fraqg 2.398 B8 GH= -34.23 dBm fo
More
1 of 2
I |
% Agilent 85:54:06 Jul 18, 2003 [ Marker |
Mkrz 769 GHz
Ref 20 dBm Atten 30 dB _53.61 dBm lse'ez?t “g”‘eg
#Peak z
Log
1@
4B/ Normal
Offst
1.5
db Delta
] N 2
gé}nl ______ o Delta Pair
{Tracking Ref)
LgAw Fef A
Start 38 MHz - Stop 26.88 GHz .
#Res BW 100 kHz #VBH 300 kHz Sweep 2.482 5 (801 prs) fle Spage':?;
Markear Trace Type ¥ Axiz Amplitude -
1 1l Freg 298 MH=z -53.64 dBm
2 C12 Frag 7.69 GH=z -53.61 dBm Uff
More
1of?2
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Compliance Certification Services Inc.
Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

CH Mid

Agilent ©3:51:24 Jul 13, 2083

| Peak Search |

Fef 2@ dBm

Atten 38 dB

Mkrl Z.448 25 GHz
—A.53 dEm

#Peak
Log

18
dB/

1:>|-'~

Offst
1.5

dB
1]

Next Peak

Next Pk Right

Next Pk Left

-30.5
dBm

LgRw

ML S2
53 FC

AA

£t
FTun
Swp

8
|

#Res BW 188 kHz

Center 2.437 BB GHz

#BH 308 kHz

Span 58 MHz
Swesp 4.8 ms (6O1 pts)

Min Search

Pk-Pk Search

Mkr » CF

More
1 of 2

Agilent ©2:52:15  Jul 18, 2083

[  Marker |

Mkrz 5.47 GHz Sel Mark
Ref 20 dBm Atten 30 dB _53.89 dBn ||, >€lect Marker
1 i 3 4
#Fegk z
Log
16
dB/ Normal
Offst
1.5
dB Delta
0l 1 o
Qé?nﬁ ________ P I Delta Pair
{Tracking Ref)
Lgﬂ\.-' ReF A
Start 38 MHz - Stop 26.88 GHz .
#Res BH 109 kHz sVBH 308 kHz _ Sweep 2.482 5 (601 pts) o Spag;‘g
Marker Trace Twpe K Axiz Amplitude -
1 C1a Freg 166 MH=z -52.31 dBm
2 Cla Frag 2.47 GH=z -53.89 dBm Off
More
1of?
I
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CH High
4% Agilent 08:4%:51 Jul 18, 2005 [  Marker |
Mkrz 2.485 58 GHz
Ref 208 dBm Atten 30 dB _45.76 dBm 159'9,;" ngkeg
#Peak =
Log 1
£
igf ! Normal
Offst
1.5
dB 2 Delta
] - &
aé#l Delta Pair
{Tracking Ref)
LagAw Ref a
Center 2.483 50 GHz Span 58 MHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (601 ptsd flo Spag;g
Marker Trace Twpe K Axiz Amplitude H -
1 (i) Freg 2.465 25 GH=z -1.11 dBEm
2 [ ] Freg 2.485 58 GH= -45.76 dBm I:Iff
More
1 of 2
I |
5 Agilent B8:50:33  Jul 18, 2008 [  Marker |
Mikre 24.96 GHz
Ref 28 dBm Atten 30 dB _48.43 dBm 139'92?" ”grkeg
#Peal <
Log
18
4B/ Normal
Offst
1.5
dB Delta
ok s
aégn'l . P Delta Pair
{Tracking Ref)
LaPw Ref a
Start 36 MHz Stop 26.88 GHZ .
#Res BH 100 kHz *UBH 380 kHz _ Sweep 2452 5 (681 prs) [ Spag;i‘;
Marker Trace Type ® Axiz Amplitude -
1 1y Freg 288 MH=z -52.89 dBm
z2 Cly Freg 24,96 GH=z -48.43 dBm Uff
More
1 of 2
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Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

s

draft 802.11n Wide-40 MHz Channel mode / Chain 0
CH Low
Agilent 93:69:18 Jul 18, 2088 [

Marker |

Mkr2 2.398 33 GHz sel Mark
Ref 2@ dBm Atten 30 dB ~38.50 dBn ||, € 92’“ gr 95
#Pegk £
Log
1@ 1
4B/ & L Mormal
Dffst
1.5
dB & Delta
Ol
QQQE Delta Pair
i Tracking Ref)
Loy Ref a
Center 2,480 A8 GHz Span 186 MH=z .
#Res BH 100 kHz #UBH 308 kHz Sweep 9.56 ms (601 prs) o Spag;g
Marker Trace Type ¥ Axiz Amplitude -
1 [ Freqg Z2.411 83 GH= -7.55 dBm
z (4] Fraqg 2.398 33 GH= -38.58 dBm off
More
1 of 2
|
------ Agilent BI:09:55 Jul 18, 2008 | Marker |
Mkr2 7.73 GH=z
Ref 20 dBm Atten 30 dB _54.66 dBm 159'92Ft ngkeg
#Peak z
Log
1@
dB/ Mormal
Offst
1.5
dB Delta
0l 1
s 2
QSQS[_ ______ N IO Delta Pair
i Tracking Ref)
Lol Ref a
Start 30 MHz - Stop 2688 GHz .
#Res BH 100 kHz #UBH 308 kHz Sweep 2.482 5 (891 prs) e Spag;‘g
Marker Trace Type H Axiz Amplitude -
1 [y Fraqg 208 MHz =-51.24 dBm
2 (%] Freqg Y.7r3 GH= -54.BE dBm []ff
More
1 of 2
|
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Report No.: KS080620A02-RP

Compliance Certification Services Inc.

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

CH Mid
Agilent 89:07:38  Jul 18, 2803

| Peak Search |

Fef 28 dBm HAtten 38 dB

Mkrl 2.426 83 GHz
—7.97 dBm

#Peak
Log

18
dB/

Offst
1.5

om

dB
ol

Hext Peak

Mext Pk Right

Next Pk Left

—33.8
dEm

Lafw

Ml 52
53 FC

AA

£
FTun
Swp

Center 2.437 B8 GHz

#Res BH 100 kH= #VEH 300 kHz

Span 188 MH=z
Sweep 956 ms (BO1 pts)

Min Search

Pk-Pk Search

Mkr > CF

More
1 of 2

Agilent 83:63:12 Jul 18, 2885

[  Marker |

Mkr2 7.89 GHz
Ref 20 dBm Atten 30 dB _54.68 dBm 159'92’“ ngkeg
#Peak =
Log
1@
dB/ Normal
Offst
1.5
dB Delta
DI & 2 ]
aéi'@ i P X Delta Pair
{Tracking Ref)
Lol Ref a
Start 30 MHz - Stop 2688 GHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 2.482 5 (601 prs) o Spage':?;
Marker Trace Twpe H Axiz Amplitude -
1 [ Freqg 208 MHz -50.61 dBm
z [ Fraqg Y.09 GH=z -54.68 dBm off
More
1 aof 2
|
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s

CH High
Agilent 15:37:43 Aug 2, 2006 |

Marker |

Mkrz 2.454 5 GHz
Ref 20 dBm #Atten 30 dB _42.42 dbm || Select Marker
#Peak 1 Z 3 4
Log
1
ig,f < Normal
Offst
1.5
dB 2 Delta
0l
-35.6 e -
dEm Delta Pair
{Tracking Eef)
LaFy Fef A
Center 2.483 5 GHz Span 18968 MHz .
#Res BH 100 kHz #UBH 300 kHz Sweep 9.56 ms (601 pts) Mo Spag;i‘;‘;
Marker Trace Twpe # Axiz Amplitude M -
1 (&) Freqg 2.449 2 GH= -5.6H dBm
2 [ Freg 2.484 § GH= -42.42 dBm Uff
More
1of?
I
------ Agilent 99:06:18 Jul 18, 2008 [  Marker |
Mkr2 7.43 GH=z
Ref 20 dBm Atten 30 dB —54.67 dBm 159'92.‘“ ngkeg
#Peak z
Log
1@
4B/ Mormal
Offst
1.5
dB Delta
DIl 2 )
aérgn@ o B % Delta Pair
CTracking Ref)
LaRu Ref A
Start 30 MH=z Stop 26.008 GHZ .
#Res BH 100 kHz #UBH 300 kHz Sweep 2.482 5 (601 prs) o Spag:ﬁ;
Marker Trace Type H Axiz Amplitude -
1 (%] Freqg 208 MHz -50.51 dBm
z [ Freqg 7.43 GH=z -54.67 dBm fo
More
1 of 2
|
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Compliance Certification Services Inc.

Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

draft 802.11n Wide-40 MHz Channel mode / Chain 1

CH Low

Agilent 85:57:24  Jul 18, 2888

[ Marker |

Mkr2 2.398 33 GHz sel Mark
Ref 28 dBm Atten 30 db ~39.86 dBnm |, € 92’“ gr 95
#Peak £z
Log
10 1
4B/ <3 Normal
Offst
1.5
dB 2 Delta
o]
aége Delta Pair
CTracking Ref)
Loy Ref a
Center 2,480 A8 GHz Span 186 MH=z .
#Res BH 100 kHz #UBH 300 kHz Sweep 9.56 ms (601 prs) o Spag;g
Marker Trace Type ¥ Axiz Amplitude -
1 [ Freqg 2.429 67 GH=z -6.64 dBm
z (4] Fraqg 2.398 33 GH= -39.86 dBm Uff
More
1 of 2
I I
# Agilent 08:58:12 Jul 18, 2008 | HMarker |

Mkr3 25.85 GHz sel Mark
Ref 28 dBm Atten 30 dB ~48.35 dBm || >€lect Marker
#Peak 1 2 3 4
Log
ig/ Mormal
Offst
1.5
dB Delta
il L g
_ 2 A
déren'6 F_o LT ey Delta Pair

i Tracking Ref)

LgAw Ref i
Start 30 MHz Stop 26.00 GHz .
#Res BH 100 kHz Span Pair

#/BW 308 kHz

. Sweep 2482 5 (Q@l pts) Span Conter
Marker Trace Twpe K Axiz Amplitude
1 1> Freg 288 MH=z -53.28 dBm
2 cly Frag 1.33 GH= -57.43 dBm
3 €10 Freq 25.85 GHz -43.35 dBm Off
More
1of 2
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CH Mid
4 Agilent 88:59:36 Jul 18, 2083 | Peak Search |
Mkrl 2442 17 GH=z
Ref 28 dBm Atten 30 dB —6.608 dBm Next Peak
#Peak
Log
16 .
4B/ Next Pk Right
Offst 1
1.5 ?
dB Next Pk Left
]
-36.6
dBm .
Min Search
LaPAw
M1 52
53 FC LA » ‘ Pk-Pk Search
AA
£
FTun Mkr » CF
Swp
Center 2.437 00 GHz Span 100 MHz 1”‘;'{3
#Res BH 1808 kHz #YEH 388 kHz Sweep 9.56 ms (681 pts)
I I
5 Agilent 09:00:23  Jul 18, 2003 [  Marker |
Mkrz 470 GHz
Ref 208 dBm Atten 30 dB _57.29 dBm 159'929t “g”‘eg
#Peak =
Log
16
4B/ Normal
Offst
1.5
dB Delta
Dl b
— 2 _
dé?n'e _____ e 2 Delta Pair
{Tracking Ref)
LaAw Ref A
Start 38 MH=z . Stop 26.898 GHz .
#Res BH 100 kHz #JBH 300 kHz Sweep 2.482 5 (601 prs) fle Spage':?;';
Marker Trace Twpe # Axiz Amplitude -
1 (4] Freg 288 MH=z -52.87 dBm
z (&) Freqg 4.7H GH=z =-57.29 dBm Uff
More
1 of 2
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CH High
5 Agilent B3:81:37  Jul 18, 2008 | Marker |
Mkr2 2.484 08 GHz
Ref 20 dBm Atten 30 dB ~44.16 dBm 1se'e,ft ngkeg
#Pealk £
Log
16 1
a8/ |k ¢ _ Normal
Offst
1.5
dB L Delta
DI T |
aégﬁ Delta Pair
{Tracking Ref)
LgRw Ref Fy
Center 2.483 58 GHz Span 186 MHz .
#Res BH 100 kHz WWEH 300 kHz Sweep 9.56 ms 601 prs) flo Spag;‘g
Markar Trace Type H Axic Amplitude -
1 [ By Frag 2.444 67 GH=z -6.54 cdBm
2 [ By Frag 2.484 A8 GH=z -44.16 cdBm fo
More
1 of 2
| |
# Agilent 9:02:32 Jul 18, 2008 [ Marker |
Mkr2 6.96 GHz
Ref 20 dBm Atten 30 dB _53.67 dBn 159'92’“ ”grkeg
#Peak =
Log
1@
4B/ Hormal
Offst
1.5
dB Delta
0] 4 2
5%25 VR Delta Pair
{Tracking Ref)
LaAw Ref a
Start 38 MHz - Stop 26.08 GHz .
#Res BH 100 kiz +UBH 300 kHz  Sweep 2.482 5 (601 pts) o Spageﬁg
Marker Trace Type H Axis Amplitude -
1 1 Freq 2498 MH=z -54.32 dBm
2 1 Freq E.96 GH=z -53.87 dBm fo
More
1 of 2
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RADIATED EMISSIONS

LIMIT

l.

2.

Compliance Certification Services Inc.
FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

Report No.: KS080620A02-RP

According to §15.209(a), except as provided elsewhere in this Subpart, the emissions from an
intentional radiator shall not exceed the field strength levels specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (1V/m) (m)
30-88 100* 3
88-216 150* 3
216-960 200* 3
Above 960 500 3

Remark: Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this Section shall not be located in the frequency bands 54-72
MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within these
frequency bands is permitted under other sections of this Part, e.g., Sections 15.231 and

15.241.

In the emission table above, the tighter limit applies at the band edges.

Frequency Field Strength Field Strength
(MHz) (nV/m at 3-meter) (dBpV/m at 3-meter)
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54
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— m Compliance Certification Services Inc.
=~ Report No.: KS080620A02-RP FCC ID: WGHWBD000713AA Date of Issue: July 24, 2008

Test Configuration

Below 1 GHz
Antenna
e tower
3m < | Bi-log
EUT A% ‘ pe antenna
\ 4dm /
Spectrum
A —— N analyzer
| Tl \
A7
Turntable 0.8m Im e
A I8E
| | l |
Reference ground plane J/
Above 1 GHz
Antenna
yd tower
3m ‘ — Horn
EUT v ’ d antenna
—\ - /
Spectrum
/ — analyzer
{ T
vV
Turntable 0.8m Im
A [ ]38
~ Pre-amp ~ L OO
l | l |
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TEST PROCEDURE
1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Set the spectrum analyzer in the following setting as:
Below 1GHz:
RBW=100kHz / VBW=300kHz / Sweep=AUTO
Above 1GHz:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=IMHz/ VBW=10Hz / Sweep=AUTO

7. Repeat above procedures until the measurements for all frequencies are complete.
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Compliance Certification Services Inc.

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

TEST RESULTS

RESTRICTED BANDEDGE (b Mode, Low Channel, Horizontal)

PEAK

Agilent 03:35:46  Jul 18, 20838

[Fregq/Channel|

Mkrl 2.384 13 GHz

Center Freq

Eséa}f@ dEpY Atten 18 dB 57.26 dBEpVY 5 3CHBEO0E Gl
Log

1@ StartFreq
dBE/ 2310080060 GHz
Offst

545'8 Stop Freq
ol 2390080060 GHz
4.0 CF Step
dEpY

S.HARARAEE MHz
LaRv ) Auto Man
e
M1 52 Freq Offset
53 FC 0.00000000 Hz
HA
£ifn i
,:%u:r; Signal Track
On Off

Swp —
Start 2.318 BB GH=z Stop 2.390 BB GHz

#Res BW 1 MH=z #YBH 1 MH= Sweep 1 ms (BAL1 pts)

I |
AVG

------ Agilent 03:36:18  Jul 18, 2068 |[Freg/Channel|

Mkrl 2.387 33 GHz

Center Freq

Eséa}f@ dBpV Htten 18 dB 44,71 dBpV 5 3CORB008 Glla
Log
18 StartFreq
dB/ 2.3100RA0A GH=z
Offst
545'8 Stop Freq
Dl 239000000 CHz
4.0 CF Step
dBEpV
B.000EERH0 MHz
Lafv Auto Man
ML 52 Freq Offset
53 FC || 000000080 Hz
AHA <
E(f) .
F'I{'u:rl1 Signal Track
On Off
Swp —
Start 2.318 B GHz - Stop 2.398 80 GHz
#Res BH 1 MHz #YBH 18 Hz Sweep B.235 5 (BB1 pts)
I
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Compliance Certification Services Inc.

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (b Mode, Low Channel, Vertical)

PEAK
Agilent 03:360:44  Jul 18, 2088

| Peak Search |

Mkrl 2.385 &7 GHz
Ref 178 dEpY Atten 18 dB £1.87 dBpY Next Peak
#Peak
Log
19 Next Pk Right
-y ex ig
Offst
14.8
dB Next Pk Left
B
74.0
dBwY Min Search
LgRw 1
L
M1 52
53 FC Pk-Pk Search
AA
£01:
FTun Mkr » CF
Swp
Start 2.310 00 GHz Stop 2.390 90 GHz 1"‘0’{3
#Res EW 1 MH=z #YBH 1 MH= Sweep 1 ms (6B1 pts)
I |
AVG
------ Agilent 83:31:25 Jul 18, 2003 [Freq/Channel]
Mkrl 2.387 2B GHz Center Freq
Es;a{:m dBEpY Atten 18 dB 3.84 dEpV 5 3CHAROGE GHa
Log
18 StartFreq
dB /s 2.3 ARARRAR SHz
Offst
545'8 Stop Freq
0| 2.390RRARA GH=
24.0 CF Step
dBEpY
B.A0AREARE MH=z
LaR Auto Man
ML 52 b Freq Offset
53 FC N o.000060000 Hz
AA
£ .
F%ﬁ] Signal Track
0n 0ff
Swp —
Start 2.318 08 GHz Stop 2.390 88 GHz
#fes BEW 1 MH=z #YBH 18 Hz Sweep B.238 5 (BA1 pts)
I
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RESTRICTED BANDEDGE (b Mode, High Channel, Horizontal)

PEAK
5 Agilent 83:41:56  Jul 18, 2083 [Freq/Channel|
Mkrl 2,487 487 5 GHz Center Freq
EF?ieaE@ dBEpV FAtten 18 dE 57.42 dBEpY > 49175008 GHa
Log
1 StartFreq
dB/ 2. 48300006 GHz
Offst
éé‘g Stop Freq
Dl 2.5000EA00 GHz
By CF Step
1.650006606 MHz
LR s Autao Man
o
ML 52 Freq Offset
33 FC 0.90008008 Hz
AA
A i
F%fr; Signal Track
On 0ff
Swp —
Start 2,483 8B B GHz Stop 2.588 BAG B GHz
#Res BH 1 MHz #YEBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
- Agilent 03:42:22  Jul 18, 2008 [Freg/Channel|
Mkrl 2.487 515 @ GH=z Center Fregq
ESLE{:EQ dEpY Atten 18 dBE 45.71 dEpY 5> 49175008 G
Log
16 Start Freq
dB/ 2. 48300606 GHz
Offst
éé‘g Stop Freq
0| 2. 50AARABHE GHz
e CF Step
1.650RABAE MHz
LaRv Futao Man
ML 52 Freq Offset
53 FC 1 A.08080080 Hz
AA <
£t .
F%ul:] Signal Track
Swp On Off
Start 2483 5E0 6 GHz Stop 2.500 BE6E @ GHZ
#Res BH 1 MHz #\JBH 18 Hz Sweep 1.287 5 (6B1 pts)
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RESTRICTED BANDEDGE (b Mode, High Channel, Vertical)

PEAK
25 Agilent 93:48:01 Jul 18, 2008 [Fregq/Channel|
Mkrl 2.486 B62 5 GHz Center Freq
Fef 128 dEpY Atten 18 dB 62.18 JdEpY
wPeoak 2.491756006 GHz
Log
16 StartFreq
dB 245350000 GHz
Offst
éé‘g Stop Freq
ol 2.588RERRE GHz
ot CF Step
1650000068 MHz
LoRv a Futa TS
ML 52 Freq Offset
33 FC 0.00000008 Hz
AR
£i1
,:%u:r; Signal Track
Swp On Dff
Start 2483 58068 B GHz Stop 2588 BEB B GHz
#fes BW 1 MH=z #YEH 1 MH= Sweep 1 ms (6AL1 pts)
I I
AVG
s Agilent B83:48:28 Jul 18, 2883 [Freq/Channel|
Mkrl 2,487 487 5 GHz Center Freq
Fef 126 dBEpV Atten 18 dB 52.12 dBEpY
wPoak 249175006 GHz
Log
18 StartFreq
dBE/ 248350000 GHz
Offst
14.8 Stop Freq
dBE
Ol 2.5000EA0A GHz
B CF Step
1.60000606 MHz
LaRy Auta Man
ML 52 > Freq Offset
33 FC 0.0060PE06 Hz
HA
£t i
F%u)n Signal Track
On Off
Swp -
Start 2.483 588 6 GHz Stop 2.588 BEE @ GHZ
#Res BEW 1 MH=z #JBH 18 Hz Sweep 1.287 5 (GAL prsd
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RESTRICTED BANDEDGE (g Mode, Low Channel, Horizontal)

PEAK
2 Agilent 94:02:01 Jul 18, 2003 [Fregq/Channel|
Mkrl 2.390 88 GHz Center Freq
Es;af@ dEpY Atten 18 dB 56.41 dEpY 5 ICERAGEE GHa
Log
16 StartFreq
dB 231088000 GHz
Offst
éé‘g Stop Freq
ol 2.39008RRE GHz
ot CF Step
S.000RRARE MHz
LoRv Auto Man
ML 52 Freq Offset
33 FC 0.00000008 Hz
AR
ﬁﬂ Signal Track
Swp On Dff
Start 2,318 88 GHz Stop 2.398 08 GHz
#fes BW 1 MH=z #YEH 1 MH= Sweep 1 ms (6AL1 pts)
I I
AVG
% Agilent 84:02:31 Jul 18, 2003 [Freqg/Channel|
Mkrl 2.398 88 GHz Center Freq
Egéa%@ JdBpY Htten 16 dB 44,83 JdBpY 5 3CARROBH GHa
Log
18 Start Freq
dB/ 23100086060 GHz
Offst
éé‘g Stop Freq
Dl 2. 3900000 GHz
24.0 CF Step
dEpVY
S3.00008800 MHz
LaRv Auto Man
M1 52 Freq Offset
§3 FC I o 00000000 Hz
HA
£ .
F%ﬁ] Signal Track
0n Off
Swp —
Start 2.318 88 GHz " Stop 2.398 B8 GHz
#fes BH 1 MH=z #UBH 18 H=z Sweep 6,238 5 (601 pts)
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Compliance Certification Services Inc.

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (g Mode, Low Channel, Vertical)

PEAK

Agilent 83:57:56 Jul 18, 2888

[Fregq/Channel|

Mkrl 2.389 87 GHz

Center Freq

Es;af@ dEpY Atten 18 dB 63.79 dBEpY 5 ICERAGEE GHa
Log

16 StartFreq
dB 231088000 GHz
Offst

éé‘g Stop Freq
ol 2.39008RRE GHz
ot CF Step

S.000RRARE MHz
LoRv Auto Man
ML 52 Freq Offset
33 FC 0.00000008 Hz
AR

£i1 .

,:%u:r; Signal Track
Swp On Dff
Start 2,318 88 GHz Stop 2.398 08 GHz

#fes BW 1 MH=z #YEH 1 MH= Sweep 1 ms (6AL1 pts)

I I
AVG

------ Agilent 03:57:23 Jul 18, 2008 [Freq/Channel|

Mkrl 2398 @8 GHz

Center Freq

Es;atm JdBpY Htten 18 dB 53.25 dBpV 5 3CHRRO0E GHa
Log
18 StartFreq
dB/ 231000606 GHz
Offst
545'8 Stop Freq
0| 2.390BRRAA SHz
o CF Step
S3.00000666 MHz
LaRv Auto Man
ML 52 Freq Offset
23 FL 0.000600060 Hz
AA
£ .
F%JA Signal Track
0n Off
Swp -_—
Start 2,318 B8 GHz Stop 2.398 BE GHz
#Res BH 1 MHz #JBH 18 Hz Sweep B.238 5 (61 pts)
I
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RESTRICTED BANDEDGE (g Mode, High Channel, Horizontal)

PEAK
5 Agilent 84:07:18  Jul 18, 2083 [Freq/Channel|
Mkrl 2,483 582 5 GHz Center Freq
Eséaf@ dBEpV FAtten 18 dE 53,70 dEpY > 49175008 GHa
Log
1 StartFreq
dB/ 2. 48300006 GHz
Offst
éé‘g Stop Freq
Dl 2.5000EA00 GHz
By CF Step
1.650006606 MHz
LaRv | Auto Man
ML 52 Freq Offset
33 FC 0.90008008 Hz
AA
A i
F%fr; Signal Track
On 0ff
Swp —
Start 2,483 8B B GHz Stop 2.588 BAG B GHz
#Res BH 1 MHz #YEBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
- Agilent 04:07:41  Jul 18, 2008 [Freg/Channel|
Mkrl 2.483 500 @ GHz Center Fregq
Egéa{:m dEpY Atten 18 dBE 4452 dEpY 5> 49175008 G
Log
16 Start Freq
dB/ 2. 48300606 GHz
Offst
éé‘g Stop Freq
0| 2. 50AARABHE GHz
e CF Step
1.650RABAE MHz
LaRv Futao Man
ML 52 Freq Offset
53 FQ) 0.06000000 Hz
A
£t .
F%ul:] Signal Track
Swp On Off
Start 2483 5E0 6 GHz Stop 2.500 BE6E @ GHZ
#Res BH 1 MHz #\JBH 18 Hz Sweep 1.287 5 (6B1 pts)
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (g Mode, High Channel, Vertical)

PEAK
5 Agilent 84:11:47  Jul 18, 2083 [Freq/Channel|
Mikrl 2.483 665 0 GHz Center Freq
Ref 126 dBpV Atten 18 dB 66.19 dBpV
wPoak 249175000 GHz
Log
1 StartFreq
dB/ 248350000 GHz
Offst
éé‘g Stop Freq
Dl 2.5000EA00 GHz
By CF Step
é 1.650608800 MHz
LR Autao Man
ML 52 Freq Offset
33 FC 0.90008008 Hz
AA
A i
F%fr; Signal Track
On 0ff
Swp —
Start 2,483 8B B GHz Stop 2.588 BAG B GHz
#Res BH 1 MHz #YEBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
¥ Agilent 84:12:15 Jul 18, 2088 [Freq/Channel|
Mkrl 2.483 500 6 GHz Center Freq
Ref 128 dEpY Atten 18 dB HE. 14 dEpY
sPesk 249175008 GHz
Log
16 StartFreq
dB/ 2453586000 GHz
Offst
éé‘g StopFreq
Dl 250008000 GHz
S48 CF Step
dEpY
165008600 MHz
LgRw Auto Man
ML 52) Freq Offset
33 P& 000000000 Hz
AA
£ i
F'I('u:rl1 Signal Track
Swp On Dff
Start 2483 508 @ GHz Stop 2.500 BAE B GHZ
#Res BH 1 MHz #\/BH 18 Hz Sweep 1.287 5 (BH1 pts)
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Standard-20 MHz Channel mode, Low Channel, Horizontal)

PEAK
5 Agilent 84:25:35  Jul 18, 2083 [Freq/Channel|
Mikrl 2,388 86 GHz Center Freq
Ref 120 dBEpY FAtten 18 dE 53.15 dBEpY
wPeak 235080000 GHz
Log
1 StartFreq
dB/ 2. 31000606 GHz
Offst
14.8 StopFreq
dBE
Dl 239008600 GHz
By CF Step
3.00000006 MHz
LR . [||Buta Man
h*4
ML 52 Freq Offset
33 FC 0.90008008 Hz
AA
A i
F%fr; Signal Track
On 0ff
Swp —
Start 2.318 B8 GHz Stop 2.398 88 GHz
#Res BH 1 MHz #YEBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
¥ Agilent B4:26:07  Jul 18, 2003 [Fregq/Channel|
Mkrl 2.3960 86 GHz Center Freq
Ref 1268 dEpY Atten 18 dB 43.92 dEpY
wPeak 235080000 GHz
Log
16 Start Freq
dBE/ 2. 31000606 GHz
Offst
14.8 Stop Freq
dB
0| 2. 39000606 GHz
4.0 CF Step
dEpVY
2.00000006 MHz
LaRy Auta Man
ML 52 Freq Offset
53 FC W ¢.00000000 Hz
AR
A .
F%f; Signal Track
0n Off
Swp —
Start 2,318 88 GHz  © Stop 2.398 B8 GHz
#Res BH 1 MHz #\JBW 18 Hz Sweep B.238 5 (601 pts)
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Standard-20 MHz Channel mode, Low Channel, Vertical)

PEAK
5 Agilent 84:19:12  Jul 18, 2083 [Freq/Channel|
Mikrl 2.388 67 GHz Center Freq
Esia{:m dBpl Atten 18 dB 68.52 dBpV > 3CORB008 GHa
Log
1 StartFreq
dB/ 2310666000 GHz
Offst
éé‘g Stop Freq
Dl 239008600 GHz
By . CF Step
ofl| .00 MHz
LR Autao Man
ML 52 Freq Offset
33 FC 0.90008008 Hz
AA
A i
F%fr; Signal Track
On 0ff
Swp —
Start 2.318 B8 GHz Stop 2.398 88 GHz
#Res BH 1 MHz #YEBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
¥ Agilent 84:18:83  Jul 18, 2003 [Fregq/Channel|
Mkrl 2.3960 86 GHz Center Freq
Es;a{?@ dEpY Atten 18 dB 53.45 dEpY 5 3CORBO0E G
Log
16 Start Freq
dB/ 231888800 GHz
Offst
éé‘g Stop Freq
0| 239000800 GHz
4.0 CF Step
dBEpV
B.000006000 MHz
LaRy Auta Man
ML 52 4l Freqoffset
33 FC 0.00000000 Hz
AR
A .
F%f; Signal Track
On Off
Swp —
Start 2.318 80 GHz " Stop 2.398 80 GHz
#Res BH 1 MHz #\JBW 18 Hz Sweep B.238 5 (601 pts)
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Standard-20 MHz Channel mode, High Channel, Horizontal)

PEAK
2 Agilent 94:30:46 Jul 18, 2008 [Fregq/Channel|
Mkrl 2.454 622 5 GHz Center Freq
Es;af@ dEpY Atten 18 dB 6A.23 JdEpY 5 49175606 GHa
Log
16 StartFreq
dB 245350000 GHz
Offst
éé‘g Stop Freq
ol 2.588RERRE GHz
ot CF Step
1650000068 MHz
LoRv | Auto Man
L+
ML 52 Freq Offset
33 FC 0.00000008 Hz
AR
ﬁﬂ Signal Track
Swp On Dff
Start 2483 58068 B GHz Stop 2588 BEB B GHz
#fes BW 1 MH=z #YEH 1 MH= Sweep 1 ms (6AL1 pts)
I I
AVG
% Agilent 84:31:11  Jul 18, 2003 [Freqg/Channel|
Mkrl 2.483 588 8 GHz Center Freq
Egéa%@ JdBpY Htten 16 dB 46.15 JdBpVY 5 49175000 GHa
Log
18 Start Freq
dB/ 245300800 GHz
Offst
éé‘g Stop Freq
Dl 2.50BBABAE GHz
24.0 CF Step
dEpVY
1.65008808 MHz
LaRv Auto Man
M1 52 Freq Offset
33 Pl 3.60600000 Hz
AFY
£ .
F%ﬁ] Signal Track
0n Off
Swp —
Start 2.483 588 @ GHz Stop 2.500 606 6 GHz
#fes BH 1 MH=z #UBH 18 H=z Sweep 1,287 5 (601 pts)
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Standard-20 MHz Channel mode, High Channel, Vertical)

PEAK
o Agilent B4:36:11  Jul 18, 2668 [Freg/Channel|
Mkrl 2.483 857 5 GHz Center Freq
EFe):;ai2@ dEpY Atten 16 dE 66.41 dEpY 5 491 75008 GHa
Log
18 StartFreq
dB 2453500060 GHz
Offst
545'8 Stop Freq
ol 2.5RRARREE GHz
S | CF Step
- 165000806 MH
LgRv 12 Auto Maﬁ
M1 52 Freq Offset
33 FC 0.00000000 Hz
AA
ﬁa Signal Track
Swp (n Off
Start 2,483 580 @ GHz Stop 2.5060 BE6 @ GHz
#Res EW 1 MH=z #YBH 1 MH= Sweep 1 ms (6B1 pts)
I |
AVG
4 Agilent 84:36:39 Jul 18, 2005 [Freg/Channel|
Mkrl 2,483 580 0 GHz Center Freq
Eséaihm dBplY Atten 18 dB 51.44 dBEpY 5 49175000 Glle
Log
18 StartFreq
dB/ 2. 45350080 GHz
Offst
545'8 Stop Freq
0| 250008088 GHz
o CF Step
1.650080868 MHz
LaAw Auta Man
M1 32.; Freq Offset
53 FC 0.00000000 Hz
AA
£ .
F%ﬂ] Signal Track
On Off
Swp —
Start 2,483 5860 @ GHz Stop 2.580 008 & GHz
#Res BH 1 MH=z #UBH 18 Hz Sweep 1.287 5 (BB1 pts)
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Wide -40 MHz Channel mode, Low Channel, Horizontal)

PEAK
5 Agilent 84:54:54  Jul 18, 2083 [Freq/Channel|
Mikrl 2.388 53 GHz Center Freq
Esia{:m dBpl Atten 18 dB 59.46 dBpV > 3CORB008 GHa
Log
1 StartFreq
dB/ 2310666000 GHz
Offst
éé‘g Stop Freq
Dl 239008600 GHz
By CF Step
300000300 MHz
LR 1 [lButa Man
£
ML 52 Freq Offset
33 FC 0.90008008 Hz
AA
A i
F%fr; Signal Track
On 0ff
Swp —
Start 2.318 B8 GHz Stop 2.398 88 GHz
#Res BH 1 MHz #YEBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
% Agilent 84:55:31 Jul 18, 2003 [Fregq/Channel|
Mkrl 2.389 87 GHz Center Freq
Es;a{?@ dEpY Atten 18 dB 45.91 dEpY 5 3CORBO0E G
Log
16 Start Freq
dB/ 231888800 GHz
Offst
éé‘g Stop Freq
0| 239000800 GHz
4.0 CF Step
dBEpV
B.000006000 MHz
LaRy Auta Man
ML 52 Il FreqOffset
33 FC 1] 000000000 Hz
AR
A .
F%f; Signal Track
On Off
Swp —
Start 2.318 80 GHz " Stop 2.398 80 GHz
#Res BH 1 MHz #\JBW 18 Hz Sweep B.238 5 (601 pts)
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=

\CCS

Report No.: KS080620A02-RP

Compliance Certification Services Inc.

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Wide -40 MHz Channel mode, Low Channel, Vertical)

PEAK

Agilent 84:51:86 Jul 18, 2888

[Fregq/Channel|

Mkrl 2.389 33 GH=z

Center Freq

Es;af@ dEpY Atten 18 dB 67.73 dBEpY 5 ICERAGEE GHa
Log

16 StartFreq
dB 231088000 GHz
Offst

éé‘g Stop Freq
ol 2.39008RRE GHz
ot | CF Step

< S.000RRARE MHz
LoRv Auto Man
ML 52 Freq Offset
33 FC 0.00000008 Hz
AR

£i1 .

,:%u:r; Signal Track
Swp On Dff
Start 2,318 88 GHz Stop 2.398 08 GHz

#fes BW 1 MH=z #YEH 1 MH= Sweep 1 ms (6AL1 pts)

I I
AVG

------ Agilent 04:50:81 Jul 18, 2008 [Freq/Channel|

Mkrl 2398 @8 GHz

Center Freq

Es;atm JdBpY Htten 18 dB 53.51 dBpV 5 3CHRRO0E GHa
Log
18 StartFreq
dB/ 231000606 GHz
Offst
545'8 Stop Freq
0| 2.390BRRAA SHz
o CF Step
S3.00000666 MHz
LaRv Auto Man
ML 52 Freq Offset
23 FL 0.000600060 Hz
AA
£ .
F%JA Signal Track
0n Off
Swp -_—
Start 2,318 B8 GHz - Stop 2.398 BE GHz
#Res BH 1 MHz #JBH 18 Hz Sweep B.238 5 (61 pts)
I
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Wide -40 MHz Channel mode, High Channel, Horizontal)

PEAK
5 Agilent 05:00:34  Jul 18, 2083 [Freq/Channel|
Mikrl 2.483 885 0 GHz Center Freq
EF?;aE@ dBpl Atten 18 dB 59,56 dBpV > 49175008 GHa
Log
1 StartFreq
dB/ 248350000 GHz
Offst
éé‘g Stop Freq
Dl 2.5000EA00 GHz
By CF Step
1.650608800 MHz
LaRw |, Autao Man
£
ML 52 Freq Offset
33 FC 0.90008008 Hz
AA
A i
F%fr; Signal Track
On 0ff
Swp —
Start 2,483 8B B GHz Stop 2.588 BAG B GHz
#Res BH 1 MHz #YEBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
# Agilent 84:55:31 Jul 18, 2008 [Freg/Channel|
Mkrl 2.389 87 GHz Center Fregq
ESLE{:ZQ dEpY Atten 18 dBE 45.91 dEpY > 3CORBOEE Gl
Log
16 Start Freq
dB/ 2310066000 CHz
Offst
éé‘g Stop Freq
0| 239000800 GHz
e CF Step
SHRRERRAEA MHz
LaRv Futao Man
Ml Sz Il FreqOffset
53 FC 1] 000000000 Hz
AR
£t .
F%ul:] Signal Track
Swp On Off
Start 2.318 BA GHz - Stop 2.398 A6 GHz
#Res BH 1 MHz #\JBH 18 Hz Sweep B.238 5 (6A1 pts)
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

RESTRICTED BANDEDGE (draft 802.11n Wide -40 MHz Channel mode, High Channel, Vertical)

PEAK
% Agilent 85:04:05 Jul 18, 2003 [Freq/Channel|
Mkrl 2,483 555 @ GHz Center Freg
Es;aim dEpY Htten 16 dB G750 JdBpY 5 49175000 GHa
Log
18 StartFreq
dB/ 245358000 GHz
Offst
545'8 Stop Freq
0l 2.50RRABHE GHz
5| T Stop
v 1.65088006 MHz
LaRv Auto Man
ML 52 Freq Offset
33 FL 0.69600000 Hz
HA
£ty .
F%ﬁ; Signal Track
On Off
Swp —
Start 2,483 5868 @ GHz Stop 2.508 888 8 GHz
#Res BEW 1 MH=z #JBH 1 MH=z Sweep 1 ms (681 pts)
I I
AVG
5 Agilent 05:04:36  Jul 18, 2063 [Freg/Channel|
Mkrl 2.484 435 6 GHz Center Freq
Es;a}f@ dEpV Atten 16 dBE LA.ES dBEpY 5 491 75008 GHa
Log
1@ StartFreq
dB 248358808 GHz
Offst
éé‘g Stop Freq
Dl 2.50PRRRRE GHz
4.8
dEpY CF Step
1650000068 MHz
LaRv Auto Man
ML 521 4 Freq Offset
33 FCL—= 000000080 Hz
AA
ﬁm Signal Track
Swp On Off
Start 2483 508 @ GH=z Stop 2.500 608 8 GHZ
#Res BW 1 MH=z #UBH 16 H=z Sweep 1.287 5 (6A1 pts)
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s

Compliance Certification Services Inc.
Report No.: KS080620A02-RP

FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

Below 1GHz
Operation Mode: Normal Link Test Date: July 20, 2008
Temperature: 22°C Tested by: Jeff
Humidity: 48% RH Polarity:  Ver./ Hor.
Frequency | Ant. Pol. Reading Correction Factor Result Limit Margin S
(MHz) | (H/V) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB)

30.5411 A% 35.27 -1.84 33.43 40.00 -6.57 QP
106.8337 v 45.88 -10.58 35.30 43.50 -8.20 Peak
200.4409 v 45.43 -9.20 36.23 43.50 -7.27 Peak
267.5351 v 49.21 -8.05 41.16 46.00 -4.84 Peak
300.0010 v 49.66 -7.41 42.25 46.00 -3.75 QP
500.6012 v 41.82 -2.37 39.45 46.00 -6.55 Peak

30.5411 H 34.12 -1.84 32.28 40.00 -7.72 QP
267.5351 H 43.71 -8.05 35.66 46.00 -10.34 Peak
300.0000 H 48.84 -7.41 41.43 46.00 -4.57 Peak
375.7515 H 41.07 -5.23 35.84 46.00 -10.16 Peak
450.1002 H 38.86 -3.61 35.25 46.00 -10.75 Peak
876.5531 H 33.50 3.39 36.89 46.00 -9.11 Peak
Remark:

1. Measuring frequencies from 30 MHz to the 1GHz, No emission found between lowest

internal used/generated frequency to 30 MHz.

Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using peak/quasi-peak detector mode.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,

with ““ N/A ”” remark, if no specific emissions from the EUT are recorded (ie:

margin>20dB from the applicable limit) and considered that's already beyond the

background noise floor.

Margin (dB) = Result (dBuV/m) — Limit (dBuV/m).
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—_— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

Above 1 GHz
Operation Mode: TX /IEEE 802.11b/ CH Low Test Date: July 20, 2008
Temperature: 22°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Marsgin
(D(’][Hz) y (H. V) : (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( d];g) Remark
(dBuV) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1500.00 \Y% 49.99 0.50 50.49 74.00 | 54.00 | -3.51 | Peak
4825.00 \Y 36.18 12.41 48.59 74.00 | 54.00 | -5.74 | Peak
7236.67 \Y% 38.85 | 27.71 15.48 54.33 43.19 74.00 | 54.00 | -10.81 |Average
N/A
1920.00 H 44.02 2.22 46.24 74.00 | 54.00 | -7.76 | Peak
4824.33 H 34.36 12.41 46.77 74.00 | 54.00 | -7.23 | Peak
7233.33 H 3835 | 2748 15.47 53.82 | 42.95 74.00 | 54.00 | -11.05 |Average
N/A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4. Data of measurement within this frequency range shown *“ --- ” in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ““ N/A ”* remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

Operation Mode: TX/IEEE 802.11b/CH Mid Test Date: July 20, 2008
Temperature: 22°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Marsin
(D?[Hz) y (H' V) . (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( ng) Remark
(dBuV) | (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1280.00 v 40.51 - 0.28 40.79 - 74.00 54.00 | -13.21 | Peak
4875.00 v 36.43 - 12.68 49.11 - 74.00 54.00 | -4.89 | Peak
7316.67 v 37.74 26.17 15.72 53.46 41.89 74.00 54.00 | -12.11 |Average
N/A
2433.33 H 41.80 - 541 47.21 - 74.00 54.00 | -6.79 | Peak
4876.67 H 35.15 - 12.68 47.83 - 74.00 54.00 | -6.17 | Peak
7320.67 H 36.82 25.57 15.76 52.58 41.33 74.00 54.00 | -12.67 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with “* N/A > remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

Operation Mode: TX/IEEE 802.11b/CH High Test Date: July 20, 2008
Temperature: 22°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Marein
(I\C/l[Hz) y (H' V) : (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( d]ig) Remark
(dBuV) | (dBuv) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1500.00 v 49.32 - 0.50 49.82 - 74.00 54.00 | -4.18 | Peak
4924.00 A% 35.63 - 12.93 48.56 - 74.00 54.00 | -5.44 | Peak
7386.33 v 39.64 27.89 15.82 55.46 43.71 74.00 54.00 | -10.29 |Average
N/A
1920.00 H 44.02 - 2.22 46.24 -—- 74.00 54.00 | -7.76 | Peak
4925.33 H 34.28 - 12.93 47.21 - 74.00 54.00 | -6.79 | Peak
7385.67 H 38.94 26.06 15.82 54.76 41.88 74.00 54.00 | -12.12 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ** N/A ”” remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

Operation Mode: TX/IEEE 802.11g /CH Low Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading Correction Result Result Limit Limit Marein
(I\C/l[Hz) y (H' V) : (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( d]ig) Remark
(dBuV) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1280.00 \Y% 40.51 0.28 40.79 74.00 | 54.00 |-13.21 | Peak
4825.00 \Y% 35.14 12.41 47.55 74.00 | 54.00 | -6.45 | Peak
7235.82 \Y% 36.85 | 27.28 15.48 52.33 42.76 74.00 | 54.00 |-11.24 |Average
N/A
1503.34 H 48.29 0.50 48.79 74.00 | 54.00 | -5.21 | Peak
4824.67 H 34.02 12.41 46.43 74.00 | 54.00 | -7.57 | Peak
7236.45 H 3530 | 25.54 15.48 50.78 41.02 74.00 | 54.00 |-12.98 |Average
N/A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4. Data of measurement within this frequency range shown * --- ” in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ** N/A > remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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— m Compliance Certification Services Inc.
= Report No.: KS080620A02-RP FCC ID: WGHWBDO000713AA Date of Issue: July 24, 2008

Operation Mode: TX/IEEE 802.11g /CH Mid Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Marein
(I\C/l[Hz) y (H' V) : (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( d]ig) Remark
(dBuV) | (dBuv) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1466.67 v 43.13 - 0.58 43.71 - 74.00 54.00 |-10.29 | Peak
4876.34 A% 33.61 - 12.68 46.29 - 74.00 54.00 | -7.71 | Peak
7320.69 v 37.35 25.06 15.76 53.11 40.82 74.00 54.00 | -13.18 |Average
N/A
1600.67 H 41.73 - 0.77 42.50 -—- 74.00 54.00 | -11.50 | Peak
4875.34 H 32.99 - 12.68 45.67 - 74.00 54.00 | -8.33 | Peak
7318.25 H 37.14 24.04 15.74 52.88 39.78 74.00 54.00 | -14.22 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.
Data of measurement within this frequency range shown ““ --- > in the table above

means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ** N/A > remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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Operation Mode: TX/IEEE 802.11g /CH High Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading Correction Result Result Limit Limit Marein
(I\C/l[Hz) y (H' V) : (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( d]ig) Remark
(dBuV) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1500.00 \Y% 49.83 0.50 50.33 74.00 | 54.00 | -3.67 | Peak
4926.67 \Y% 33.60 12.94 46.54 74.00 | 54.00 | -7.46 | Peak
7386.66 \Y% 37.38 | 26.35 15.82 5320 | 42.17 74.00 | 54.00 |-11.83 |Average
N/A
1920.00 H 42.41 222 44.63 74.00 | 54.00 | -9.37 | Peak
4924.58 H 34.38 12.93 47.31 74.00 | 54.00 | -6.69 | Peak
7385.33 H 37.16 | 25.92 15.82 52.98 41.74 | 74.00 | 54.00 |-12.26 |Average
N/A
Remark:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

3. Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

4. Data of measurement within this frequency range shown * --- ” in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

5. Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ** N/A > remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

6. Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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TX / draft 802.11n Standard-20 MHz Channel

Operation Mode: mode (Chain 0 + Chain 1)/ CH Low Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Margin
(h(’lIHz) y (H. V) . (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( dl;g) Remark
(dBuV) | (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1466.67 \% 42.38 0.58 42.96 74.00 54.00 | -11.04 | Peak
4824.33 \% 34.48 12.41 46.89 74.00 54.00 | -7.11 | Peak
7235.34 A% 37.94 26.68 15.48 53.42 42.16 74.00 54.00 |-11.84 |Average
N/A
1500.00 H 46.35 0.50 46.85 74.00 54.00 | -7.15 | Peak
4826.33 H 33.32 12.41 45.73 74.00 54.00 | -8.27 | Peak
7234.36 H 36.30 23.17 15.48 51.78 38.65 74.00 54.00 | -15.35 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ““ N/A ”* remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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TX / draft 802.11n Standard-20 MHz Channel

Operation Mode: mode (Chain 0 + Chain 1)/ CH Mid Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Margin
(h(’lIHz) y (H. V) . (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( dl;g) Remark
(dBuV) | (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1503.34 \% 49.08 0.50 49.58 74.00 54.00 | -4.42 | Peak
4876.33 \% 34.64 12.68 47.32 74.00 54.00 | -6.68 | Peak
7321.23 A% 36.89 27.42 15.76 52.65 43.18 74.00 54.00 |-10.82 |Average
N/A
1920.33 H 41.23 222 43.45 74.00 54.00 |-10.55| Peak
4875.64 H 35.00 11.02 46.02 74.00 54.00 | -7.98 | Peak
7316.33 H 39.74 27.50 15.72 55.46 4322 74.00 54.00 | -10.78 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ““ N/A ”* remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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TX / draft 802.11n Standard-20 MHz Channel

Operation Mode: mode (Chain 0 + Chain 1)/ CH High Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Margin
(h(’lIHz) y (H. V) . (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( dl;g) Remark
(dBuV) | (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1598.67 \% 42.69 0.76 4345 74.00 54.00 |-10.55| Peak
4923.86 \% 37.60 12.93 46.52 74.00 54.00 | -7.48 | Peak
7385.67 \% 38.30 26.99 15.82 54.12 42.81 74.00 54.00 |-11.19 |Average
N/A
2433.33 H 4147 5.41 46.88 74.00 54.00 | -7.12 | Peak
4924.67 H 32.74 12.93 45.67 74.00 54.00 | -8.33 | Peak
7384.78 H 39.64 28.09 15.82 55.46 4391 74.00 54.00 | -10.09 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ““ N/A ”* remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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TX / draft 802.11n Wide-40 MHz Channel mode

Operation Mode: (Chain 0 + Chain 1) / CH Low Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Margin
h(’lIHz) y (H. V) . (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( dl;g) Remark
( (dBuV) | (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1500.33 \% 48.07 0.50 48.57 74.00 54.00 | -5.43 | Peak
4825.34 \% 35.42 12.41 47.83 74.00 54.00 | -6.17 | Peak
7235.54 A% 39.27 27.80 15.48 54.75 43.28 74.00 54.00 |-10.72 |Average
N/A
1920.00 H 4433 222 46.55 74.00 54.00 | -9.75 | Peak
4824.67 H 34.38 12.41 46.79 74.00 54.00 | -5.29 | Peak
7236.67 H 38.55 26.67 15.48 54.03 42.15 74.00 54.00 | -11.85 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ““ N/A ”* remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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TX / draft 802.11n Wide-40 MHz Channel mode

Operation Mode: (Chain 0 + Chain 1) / CH Mid Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Margin
h(’lIHz) y (H. V) . (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( dl;g) Remark
( (dBuV) | (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1500.00 \% 48.17 0.50 48.67 74.00 54.00 | -5.33 | Peak
4874.55 \% 33.74 12.68 46.42 74.00 54.00 | -7.58 | Peak
7313.34 \% 36.77 25.38 15.71 52.48 41.09 74.00 54.00 |-12.91 |Average
N/A
1466.63 H 43.99 0.58 44.57 74.00 54.00 | -9.43 | Peak
4874.33 H 32.75 12.68 4543 74.00 54.00 | -8.57 | Peak
7314.56 H 36.26 24.11 15.71 51.97 39.82 74.00 54.00 | -14.18 |Average
N/A
Remark:
7. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

10.

11.

12.

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ““ N/A ”* remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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TX / draft 802.11n Wide-40 MHz Channel mode

Operation Mode: (Chain 0 + Chain 1) / CH High Test Date: July 20, 2008
Temperature: 24°C Tested by: Jeff
Humidity: 48 % RH Polarity: Ver./ Hor.
Frequenc Ant. Pol Reading Reading | Correction Result Result Limit Limit Margin
h(’lIHz) y (H. V) . (Peak) (Average) Factor (Peak) (Average) (Peak) (Average) ( dl;g) Remark
( (dBuV) | (dBuV) (dB/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) |(dBuV/m)
1500.00 \% 48.04 0.50 48.54 74.00 54.00 | -5.46 | Peak
4925.34 \% 37.72 12.93 47.07 74.00 54.00 | -6.93 | Peak
7388.64 \% 37.89 26.25 15.83 53.72 42.08 74.00 54.00 |-11.92 |Average
N/A
2433.33 H 4147 5.41 46.88 74.00 54.00 | -7.12 | Peak
4924.82 H 33.58 12.93 46.51 74.00 54.00 | -7.49 | Peak
7386.56 H 36.35 24.57 15.82 52.17 40.39 74.00 54.00 | -13.61 |Average
N/A
Remark:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

Radiated emissions measured in frequency above 1000MHz were made with an
instrument using peak/average detector mode.

Average test would be performed if the peak result were greater than the average limit
or as required by the applicant.

Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

Measurements above show only up to 6 maximum emissions noted, or would be lesser,
with ““ N/A ”* remark, if no specific emissions from the EUT are recorded (ie:
margin>20dB from the applicable limit) and considered that's already beyond the
background noise floor.

Margin (dB) = Remark result (dBuV/m) — Average limit (dBuV/m).
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POWERLINE CONDUCTED EMISSIONS

LIMIT

According to §15.207(a), except as shown in paragraphs (b) and (c) of this section, for an
intentional radiator that is designed to be connected to the public utility (AC) power line, the
radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following table,
as measured using a 50 pH/50 ohms line impedance stabilization network (LISN). Compliance
with the provisions of this paragraph shall be based on the measurement of the radio frequency
voltage between each power line and ground at the power terminal. The lower limit applies at the
boundary between the frequency ranges.

¥ R Limits
requency Range (dBpV)
(MHz)
Quasi-peak Average
0.15 to 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
50 30 60 50

* Decreases with the logarithm of the frequency.

Test Configuration

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

TEST PROCEDURE
1. The EUT was placed on a table, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

3. Repeat above procedures until all frequency measured were complete.
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TEST RESULTS

The initial step in collecting conducted data is a spectrum analyzer peak scan of the measurement
range. Significant peaks are then marked as shown on the following data page, and these signals

are then quasi-peaked.

Test Data

Operation Mode: Normal Link Test Date: July 19, 2008

Temperature: 23°C Tested by: Jeft

Humidity: 50% RH
Freq. PEAK.] Q.P. | AVG QP AVG Margin Factor
(MHz) Raw Raw Raw | Limit | Limit | (dB) (dB) | Remark

(dBuV)|(dBuV)|(dBuV)|(dBuV)|(dBuV)

0.163 52.60 | 46.89 | 16.82 | 65.63 | 55.63 | -38.81 11.36 Line
0.211 48.63 | 41.63 | 2638 | 64.26 | 54.26 | -27.88 | 10.37 Line
0.358 | 3940 | 34.08 | 27.03 | 60.07 | 50.07 | -23.04 | 10.20 Line
0.499 | 3641 | 35.29 | 33.44 | 56.01 | 46.01 | -12.57 | 10.07 Line
2.154 | 37.33 | 31.04 | 14.10 | 56.00 | 46.00 | -31.90 | 10.33 Line
5.362 | 3944 | 33.37 | 25.05 | 60.00 | 50.00 | -24.95 [ 10.55 Line
0.167 | 50.76 | 46.03 | 16.40 | 65.53 | 55.53 | -18.11 11.32 | Neutral
0.219 | 49.83 | 39.35 | 29.18 | 64.02 | 54.02 | -24.84 | 10.28 | Neutral
0.500 | 37.25 | 36.71 | 35.04 | 56.00 | 46.00 | -10.96 | 10.22 | Neutral
0.854 | 35.84 | 35.21 | 32.53 | 56.00 | 46.00 | -13.47 | 10.11 | Neutral
1.141 36.09 | 35.25 | 32.69 | 56.00 | 46.00 | -13.31 10.11 | Neutral
2.216 | 37.55 | 33.18 | 25.96 | 56.00 | 46.00 | -20.04 | 10.40 | Neutral

Remark:

1. Measuring frequencies from 0.15 MHz to 30MHz.

2. The emissions measured in frequency range from 0.15 MHz to 30MHz were made with
an instrument using Quasi-peak detector and average detector.

3.  The IF bandwidth of SPA between 0.15MHz and 30MHz was 10 kHz; the IF bandwidth
of Test Receiver between 0.15MHz and 30MHz was 9 kHz;

4. L1 =Line One (Live Line) /L2 = Line Two (Neutral Line)
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Test Plots
Conducted emissions (Line 1)
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APPENDIX 1
RADIO FREQUENCY EXPOSURE

LIMIT

According to §15.247(1), systems operating under the provisions of this section shall be operated in a
manner that ensures that the public is not exposed to radio frequency energy levels in excess of the
Commission's guidelines. See § 1.1307(b)(1) of this chapter.

EUT Specification
EUT iNIC card
X WLAN: 2.412GHz ~ 2.462GHz
Frequency band [ ] WLAN: 5.18GHz ~ 5.32GHz / 5.50GHz ~ 5.70GHz
(Operating) [ ] WLAN: 5.745GHz ~ 5.825GHz
[ ] Others

Portable (<20cm separation)
Mobile (>20cm separation)
|| Others
[ | Occupational/Controlled exposure (S = 5SmW/cm®)
DX General Population/Uncontrolled exposure
(S=1mW/cm?)

[ ] Single antenna
X] Multiple antennas
Antenna diversity [ ] Tx diversity

[ ] Rx diversity

Xl Tx/Rx diversity
IEEE 802.11b mode: 16.19 dBm (41.59mW)
IEEE 802.11g mode: 14.06 dBm (25.47mW)
draft 802.11n Standard-20 MHz Channel mode: 13.89 dBm (24.49mW)
draft 802.11n Wide-40 MHz Channel mode: 12.26 dBm (16.83mW)
Antenna gain (Max) Dipole Antenna / Gain 5.13dBi (Numeric gain: 3.26)
X] MPE Evaluation*

Evaluation applied [ ] SAR Evaluation
[ NA

X

Device category

Exposure classification

Max. output power

Remark:

1. The maximum output power is /6.19dBm (4/. 59mW) at 2412MHz (with 3.26 numeric antenna
gain.)

2. DTS device is not subject to routine RF evaluation; MPE estimate is used to justify the

compliance.

3. For mobile or fixed location transmitters, no SAR consideration applied. The maximum power

density is 1.0 mW/cm2 even if the calculation indicates that the power density would be larger.

TEST RESULTS

No non-compliance noted.
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Calculation

Given E=

V30xPxG & S— E’
d 3770

Where E = Field strength in Volts / meter

P = Power in Watts

G = Numeric antenna gain

d = Distance in meters

S = Power density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the
remaining variables yields:

_30><P><G
3770d?

Changing to units of mW and cm, using:
P (mW) =P (W) /1000 and
d (cm) =d(m) /100

Yields

PxG

S:3OX(PH0mﬁx?::QO%%X :
3770 (d /100) d

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain
S = Power density in mW / cm?

Equation 1

Maximum Permissible Exposure

Substituting the MPE safe distance using d = 20 cm into Equation 1:
Yields
S =0.000199xPxG

Where P = Power in mW
G = Numeric antenna gain
S = Power density in mW / cm?
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IEEE 802.11b:
EUT output power = 41.59mW

Numeric Antenna gain = 3.26

- Power density = 0.0270 mW / cm?®

IEEE 802.11g:
EUT output power = 25.47mW

Numeric Antenna gain = 3.26

- Power density = 0.0165 mW / cm?

draft 802.11n Standard-20 MHz Channel mode
EUT output power = 24.49mW

Numeric Antenna gain = 3.26

- Power density = 0.0159 mW / cm?**2=0.0318 mW / cm?

draft 802.11n Wide-40 MHz Channel mode
EUT output power = 16. 83mW

Numeric Antenna gain = 3.26

- Power density = 0.0109 mW / cm?*2=0.0218 mW / cm?

(For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm? even if the
calculation indicates that the power density would be larger.)
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APPENDIX 2
PHOTOGRAPHS OF TEST SETUP

Radiated Emissions Setup Photos
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~ m Report No.: KS080620A02-RP

Powerline Conducted Emissions Setup Photos
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